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TONGUE ASSEMBLY

ITEN PART MO. SERIAL NQ. OR YA. . DRESCRIPTION QTY.
1 33-080-246 {1988- ) Tongue {1988) 1
2 18-050-014 {1887- } Jackstand 1
3 33-080-249 {1988- } Pivet Pin 1
4 31-050-020 (1987- ) Grease Fitling 3
5 43-027-428 (1988- ) PTQ Shield 1
& 33-055-063 (1989- ) Pedestal Shafl 1
7 33-080-247 {1988- ) ‘P.S. Bearing Mount i
8 33-080-248 (1988- ) Pedestal Support 4
9 33-051-010 (1987~ )] 1-3/8 Flange Bearing Unit 1

10 33-061-024 (1988- ) Cylinder (3 x 6) t
11 33-080-459 (1990- ) Transport, Tube — 1990 1
i2 33-080-460 (1590- } Transport Pivot Pin 2
13 33-080-461 (1990 } Tongue Stop Rod — 1990 1
14 70-010250 Jam Nut,1 2
15 04-024-007 (1987~ } Bushing, 5/8 x 3/8 x 3/8 2
16 48-100060 Capscrew, 3/4 x 6-1/2 G.5 Pi'd 1
17 48-080595 GCapserew, 1/2 x 1-1/2 G.5 Plt'd 2
18 48-080240 Capscrew, 3/8 x 2-3/4 G.5 Pit'd 3
19 48-080150 Capscrew, 3/8 x 1-1/4 G.5 Pit'd 2
20 48-090100 Capscrew, 38 x 1 G.5 Pit'd 2
21 72-010150 Locknut, 3/4 Grd, “B" 1
a2 66-010250 Hex Nut, 1/2 2
23 §8- 010150 Hex Nut, 3/8 7
24 66-010250 Lockwasher, 1/2 2
25 66-010150 Lockwasher, 3/8 7
26 62-020040 Flatwasher, 5/8 SAE Pit'd 4
27 §2-010100 Flatwasher, 3/8 Std. 4
28 33-055.064 {1980 } Driveline — 540, 8¢ 1

33-055-065 {1989. )] Driveline — 1000 1
29 48-081375 Capscrew, 3/4 x 3 i
30 72010150 ' Locknut, 3/4 1
33 33-027-687 {1989~ ) Cylinder Lockout 1
32 33-050-105 (1989- } Snapper Pin, 5/16 x 2-1/2 2
33 33-050-135 Beleville Washer, 3g 2
34 33050181 Shachle, %/ Chain 1
a5 33-050-140 Chain, 27 Link Safety 1
38 33-050-139 Double Clevis Link, % 1
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TONGUE AND GEAR BOX SUPPORT
(2-Row)

ITEM PART NO. SERIAL MO, OR YR. DESCHIPTION QTY.
1 33-080-111 (1987. ) Support Tongue - Lt, 1
2 33-080-112 (1987- } Support Tongue — AL 1
3 33-027-278 {1988- ) Support, Top Gear Box 1
4 33-080-256 {19a8- ] Assembly Meader Tie 1
5 33-080-085 {1987- ) Pivot Assembly 2
6 33-080-466 {1980- } Shigld Support — Lt 1
? 33-080-467 {1890- } Shiatd Support — Rt 1
B 33-027-308 {1987~ } L1 Support — Ft. Gear Sox t
9 33-027-309 {1987- ) fAt. Support — Ft. Gear Box 1

10 33-080-199 {1987- ) Mount — Gear Box 1
1 33-027-342 (1987- } Inspection Cover G.B. 1
12 33-027-198 (1987- } Bulkhead 1
13 33-027-188 (1987- ) Supporl, Gear Box, L. 1
14 33-027-185 (1967- ) Support, Gear Box, Ri. 1
15 58-020400 Machine Sc.1/4 x 112 Slotted 2
16 33-050-101 [19860- } 1/4-20 Nutser] 2
17 52-050035 Carriage Screw, 3/8 x 1 24
18 52-030200 Carriage Screw, 3/8 x 3/4 0
18 52-050040 Carriage Scrow, 3/8 x 1-1/4 5
20 52-050125 Carriage Screw, 1/2 x 1-1/4 18
21 52-030250 Carriage Screw, 3/8 x 1 Grd. 2 10
22 48-050692 Capscrew, 112 x 1.1/4 8
23 33-027-445 {1988~ } Balfie — Header 1
24 £2-010100 Flaiwasher, 3/8 28
25 66-010150 Lockwasher, 3/8 51
26 66-010150 Hex Nol, 3/8 4%
27 62-010250 Flatwasher, 1/2 8
28 66-010250 Lockwasher, 1/2 3
29 66-010250 Hex Nut, 1/2 26
30 33-027-684 ($989- ) Raifle Extension, 89 1
31 33-023-257 {14988- } Access Handle i
32 33-027-427 {1948. } Cylinder Cover 1 i
a3 33-054-001 (1987- ) Gear Box, 540 & 1000 v
24 48-090100 Capscrew, 3/8 x 1 Pit'd 2
35 52-050140 Carriage Sc. 1/2 x 1-1/2 G.5 P, 4
36 33-027-550 [1989- )| 89 Header Balfie 2




HEADER PICKUP
(2-Row)

@’\7- =/
¢
&
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PART NO. SERIAL NG, OR YR. DESCRIPTION aTy.
33-027-129 (1987) Pick Up Band (13)
33-080-471 (1988) Pick Lip Band {13)
33-027-525 (1969- ) Pigk-Up Band 13
33-080-305 {1889- ) LT. Fender 1
33-080-305 (1989- ) RT. Fender 1
33-080-308 (1989- ) Lower Band Suppori 1
33-080-309 {1989- ) Top Band Support 1
48-090036 Capscrew, 516 x 1 42
33-027-524 (1989- ) Support Pick-Up Bearing 1
03-051-024 (1987~ ) #72 MSTR 3H — Flange 4
03-051-016 (1987- ) 1-1/4 Brg. & Collar 2
52-030250 Carriage Screw, 3/8 x 1 Grd. 2 Plit'd 6
52-030100 Carriage Screw, 516 x 1 G.2 39
66-010150 Lockwasher, 318 20
Ga-010150 Hex Nut, 3/8 20
66-010150 Lockwasher, 516 9
68-010100 Hex Nut, 5116 9
52-050019 Carriage Screw, 5/16 x 1-1/4 G.5 5
52-050040 Carriage Screw, 3/8 x 1-1/4 G.5 8
62-010100 Flatwasher, 3/8 Std. 8
52-060125 Carriage Screw, 1/2 x 1-1/4 G5 5]
66-010250 | cchwasher, 1/2 G
68-010250 Hex Nut, 1/2 6
§2-010050 Flaiwasher, 5/16 42
52.060010 Carriage Screw, 5/16 x 1 G.5 4
52-050035 Carriage Screw, 3/8 x 1 G.5 6
33-025-134 {1988- ) Pick-Up, Angle 'BB 5]
33-057-003 (1988~ ) Head, Pick-Up 3
33-028-045 {1987 } Shaft, Pick-Up 1
48-090580 Capscrew, 1/2x 1 G. 5 Pit'd 8
72-010100 Locknt, 12 Pl'd G, 'B" 8
03-026-016 {1987- )] Key 1/4 % 1/4 Sq. Hd. )
54-010150 Setscrew, 38 x 7/8 8q. Hd. &
70-0H10051 Jamnut, 3/8 Pit'd 6
33-024-092 {1987- ) Spacer 42
72-010025 Locknul, 5/16 G. "B" 42
33-027-341 (19687- ) Clip 42
33-050-095 {1990- ) Pick-Up Spring, 1990 42
78-020049 lLocknut, 5/16 - 18 Whiz Flange 39
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LOWER HEADER ASSEMBLY
(4-Row)

ITEM PART NO. SERIAL NC. OR YR, DESCRIPTION QTY. |
1 33-080-425 (1990} +ender Weld1. L~ 1930 (1) i
33-080-402 {1991} Fender Weld?, 11, — 1991 {1)
33-080-534 {1992- } Fender Weld®. 11 7
P 33080428 (1980} Fender Weld't Rt =7980 {1}
33-080-483 (1991} Fender Weld®. Bt — 1991 (1)
33-680-537 (1992} Fender Weld't. Rt [
3 33-080-450 {1990} Header Tie, 1990 [§)]
33-080-507 {1991- } Header Tie, 1991 T
& 33-080-350 (1583-1590) “Auger, Pick-Up [§]]
33-080-523 {1981 ¥ Auger, Pick-Up — 1997 i
5 55080420 (1680 79590 — Support Bar Weldt (T
33-080-478 (1991- ) 1997 — Support Bar Weldt 1
& 33-080-368 (1989- ) Upper Band Suppori q
7 33-080-360 {1988- j LowarBand Support i
8 33-080-428 {1990- ) Lower Brace Weld't &
g 33-080-4586 (1890} 1990 — 2R Connéctor — L.H. [§))
33-0B0-485 G891 ) 7997 Connedtor, Li. i
10 33-080-371 (1985-19090) Connector — BH. 0y
33-080-468 (19971- ] 1987 Connector, AL i
11 43.087-008 {1985-1690) Pick-Up "Agsembly [§)]
330871351 1997- ) 1997 Pick-Up Assembly i
12 33-027-659 1950-1991) Auger Trough — End, Rt 000 [§)]
33-027-773 1992- Y Trough, T892 Rt End i}
13 33-027-698 {1990-1991) Auger Trough — End, 13799G [§)]
33-027-772 {1992- )] Trough, 1992 L End i
T4 33-027-700 {1990} Center Trough, 1990 )]
33-080-502 {1597} Center Trough Weld'. [§3]
33-080-525 {1992- 3 Weldment, Center frough i
15 33-027-713 {1990-1987} Drop Floor 1930 {1}
33-027-771 (1992~ ¥ loor, 1992 Drop i
16 33-027-616 {1989-T950} Bearing Sipport, Auger 2)
F3-080-476 EELN 1991 = Hrg. Stpp'1, Weldi, 2)
35-D80-520 (i502- Stipport, Brg, 1992 P
17 33-027-675 {1585 } Bearing Support, Pick-Up 2
18 33-027-678 {1889- )] Hecire, Angle 2
19 33-027-709 {1930~ ) (4H) Header Battle i
20 33-026-157 ‘ {(1985- ) Stub Shaft - Atiger 1
21 33-026-158 (1988- J Stub Shalt = Alger (Réyway) i
22 33-027-525 (15959- ] Pick-Up Band — 89 32
23 33-067-027 {1985- ) T-1/4 Pillow Brg. wiCollar 2
03-057-016 Heplacement Bearing Only 1
24 03-067-078 (1989~ } 1-7/4 Brg. & Collar 2
25 03-051-024 {1980- ] #72, 3-Hole Flange 4
28 15-050-054 Spirol Pin, 174 x 1-374 Z
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ITEN PART NO. SERIAL NO. ORYR, DESCRIPTION QTy.
27 52-050040 Carr. Sc. 3/8 x 1-1/4 Grd. 5 Pitd 48
28 52-050010 Carr. Sc. 5/16 x 1 Grd. 5 Plit'd 89
28 52-050125 Carr. Se. 1/2 x 1-1/4 Grd. 5 Pitd 8
30 48-090100 Capscrew, 3/8 x 1 Grd. 5 Pli'd B
31 4B-090150 Capscrew, 3/8 x 1-1/4 Grd. 5 Pitd B
32 48-090595 Capscrew, 1/2 x 1-1/2 Grd. 5 Pl'd 12
33 48-0908625 Capscrew, 1/2 x 2-1/2 Grd. § Pitd 2
34 62-010100 Flatwasher, 3/8 42
35 66-010150 Lockwasher, 3/8 62
38 68-010150 Hex Nut, 3/8 62
37 62-010200 Fiatwasher, 1/2 20
38 656-010250 Lockwasher, 1/2 32
39 58-010250 Hex Nut, 1/2 32
40 62-010050 Flatwasher, 5/16 8
41 66-010100 Lockwasher, 5/16 §
42 68-010100 Hex Nut, 5/16 8
43 78-020049 Locknut, 5/16" Whiz Flangs 29
44 21-050-001 {1980- } "U" - BOLT, 5/8 4
45 66-010300 Lockwasher, 5/8 i3
46 68-018300 Hex Nut, 5/8 13
47 33-080-474 3/4" Adi. Rod Weldment 2
48 33-080-484 Pick-Up Brace Weld't 1
49 33-027-764 Center Pick-Lip Band 1
50 16-050-001 "U* ~ Bolt, 5/8 2
51 48-081060 Capscrew, 5/8 x 4 Grd, 5 Plt'd 1
52 48-090600 Capscrew, 1/2 x 2 Grd. 5 Pit'd 2
53 48-080592 Capscrew, 1/2 x 1-1/4 B
54 48-090750 Capscrew, 1/2 x 3-1/2 2
55 62-010300 Filatwasher, 3/4 2
56 33-080-544 (1991) Bafile, ‘91 L1, {1

33-080-546 (1992-1993) Bafile, Lt. {1
33-030-774 (1994- } Bafile, Lt. 1
57 33-080-545 {1991) Bafile, '01 Ri. (1)
33-080-547 (1982-1993) Baffle, Rt. {1}
33-080-775 {1994 } Baffle, Rt. 1

o

ITEM PART NC. SERIAL NO, OBYHR. DESCRIPTION QTY,
1 33-025-013 (1989-1200) Pick-Up Angle 8)
33-025-210 (1991- } 1991 Pick-Up Angle 12
2 33-057-003 {1989- } Head, Pick-Up 6
3 33-026-156 {1989-1990) Shaft, Pick-Up {1}
33-026-186 {1991- ) 1991 Shaft ~ Pick-Up 1
4 48-090590 Capscrew, 1/2 x 1 Grd. 5 36
5 72-010100 Locknt, 1/2 Grd. "B° 36
& 03-026-016 {1989- } Key, 1/4x 2 &
7 54-010150 Selscrew, 3/8 x 78 Sqg. Hd. Grd. 5 12
8 70-010051 Jam Nut, 3/8 i2
9 33-024-092 {1989- ) Spacer 28
10 72-010025 Locknut, 5/16 Grd. "B” 96
11 33-027-341 (1989- ) Clip a8
12 33-050-095 (1920} Pick-Up Spring (Forward Bent 157} {96)
33-050-118 {1991- } Pick-Up Spring, Straight 96
33-050-117 Pick-Up Spring (Reverse Bent 307) 26
13 48-090036 Capscrew, 5/16 x 1 g6
14 62-010050 Flatwasher, 5/16 86
15 33-051-035 1-1/4 Pillow Bearing 1
03-051-016 Feplacement Bearing Oniy 1
13 5-95



TONGUE, STANDARD & HYDRAULIC
(4-Row)

ITER PART NO, SERIAL NO. ORYR. DESCRIPTION QTV. ;
i 33-080-423 (1950) Tongue, 1990 m
i 33-080-488 {1991~ ) Tongue, 1991, Sid, [
33-080-549 Tongue, Hyd. 1
2 33-080-501 {1990} Pivot Section, 1990 {1)
33-080-487 (1991~ ) Tongue, Pivot Section 1
3 33-080-346 (1989- ) Pedestal Suppori 1
4 33-080-343 {1989- } P.S. Brg. Mount Weldment 1
5 33-027-572 (1989-19890}) PTO Shield (1)
33-027-777 {1991- } PTO Shield 1
[3 33-080-342 {'1989- } Pivot Pin ]
7 33-051-010 {1989- ) Flange Brg. Unit, 1-3/8 1
8 33-055-133 (1990) Pedestal Shaft, 1890 {1}
33-055-150 {1991 ) Pedestal Shaft, 91 1
2] 33-061-039 {1989- ) Cylinder, 3-1/2 x 6 Siroke 1
10 33-050-134 Bushing, Ped. Shaft Shield 2
ii 18-050-014 (1289-1994) 3000# Mode! TM Jack Agssembly {1)
33-050-213 {1905- ) Jack, 70008 1
i2 33-080-418 {1990- ) Tongue Pivet Pin 1
13 23-080-421 (1990- } Stop Pin Weld't 1
i4 03-050-094 (1990- } 7116 x 2 Klik Pin 1
15 48-090310 Capscrew, 3/8 x 3-3/4 Grd. 5 Pit'd 1
16 §6-010150 Lackwasher, 3/8 PR'd 3
17 68-0101480 Hex Nut, 3/8 Plitd 3
1B 48-100060 Capscrew, 3/4 x 6-1/2 Grd, 5 Pit'd i
19 72-010150 Logck Nut, 34 1
20 48-000585 Capscrew, 1/2 x 1-1/2 Grd. 5 Plt'd 2
21 66-010250 Lockwasher, 1/2 2
22 68-010250 Hex Nut, 1/2 2
23 52-050035 Carr. Screw, 3/8 x 1 Grd. 5 Pi'd 2
24 48-090150 Capscrew, 3/8 x 1-1/4 Grd. 5 Pit'd 2
27 62-010100 Flatwasher, 3/8 2
28 05-050-013 {1989-1990) 1/2 Galv. Street Elbow {2)
28 02-050-005 {1990- ) 1/4 - 28 Grease Fitling 4
30 72-010050 Lock Nut, 3/8 2
31 62-010370 1* Std. Flatwasher Pi'd. i
32 72-040100 1" Jam Locknut Grd. "A" Pii'd i
33 33-050-135 Belleville Washer, 3/8 |.D. 2
34 21-027-004 Lift Whee! Trans Lockout 1
a5 21-050-012 - Shapper Pins 3/8 x 2-3/4 2
3B 33-050-181 3/8" Chain Shackle 1
ar 33-060-140 Chain, 27 Link Safety i
38 33-050-130 Double Clevis Link, 3/8" 1

14



HYDRAULIC GROUP
(2-Row and 4-Row)

ITEM PART NO. SERIAL NO. OF YR. DESCRIPTION 20 o 4R
1 05-050-013 {1987- ) 172" Galv. Street Elf 4 6
2 02-050-147 £1987- } 172" Reg. Elbow 2 2
3 - 07-050-00% (1987 ) 1727 Galv. Tes 2 2
4 11-059-003 (1987- ) 1/2" Coupler 4 4
5 33-024-098 (1987- } Short Tank Pips 1l —

33-024-168 {1989- } 4R Tank Pipe Short — i
6 33-024.007 {1987} Long Tank Pipe 1 -
J3-024-169 {1989- } 4R Tank Pipe Long — 1
7 33-024-096 {1987- ) Side Pipe 2 2
8 00-059-002 (1989- ) 3/8 x 48" Mydraulic Hoses s 2
33-059-001 (1987- ) 3/8 x 36 Hydraulic Hoses 2 —
9 11-059-001 (1967- ) 3/B x 24" Hydraulic Hoses 4 2
10 07-059-003 (1987- ) 3/8 x 100" Hydraulic Hoses 2 2
11 33-059-002 {1887- } 3/8 x 90" Hydraulic Hosss 2 —
12 33-061-014 (1987- ) 2-1/2 % 30" Stroke Cylinder — 88 2 —
33-061-038 {1989-1990) 2-1/2 x 38" Stroke Cylinder — 2
33-061-067 {1991- ) 2-112 » 36" Stroke Cylinder — 2
13 33-080-208 (1987- ) Tank Cylinder {.ock Qut Weldment 2 2
14 33-080-204 {1987- ) Hose Hanger 1 1
15 03-050-001 (1987- } "“U" — Bolt 1/2 x 3 % 6-9/18 1 e
20-050-005 {1989- } U — Bolt 1/2 x 4 x 5-9/16 - 1
16 66-010250 Lockwasher, 1/2 2 2
17 68-010250 Hex Nut, 1/2 2 2
18 33-061-024 (1987- J 3 x 6 Stroke Cylinder 1 -
33-061-039 (198¢- ) 3-1/2 x 8§ Stroke Cylinder e 1
19 21-054-012 (1987- } Snapper Pin, 3/8 x 2-3/4 4 4
20 33-027-368 {1989. ) 4R Pipe Shield Channel — 1
21 48-090185 Capsgrew, 3/8 ¥ 1.3/4 Grd. 5 Pit'd - 2
22 62-010100 Flatwasher, 3/8 — 2
23 66-010150 Lockwasher, 3/8 s 2
24 03-059-002 {1990- } 3/8 HYD. Hose x 120" - 4
Kit, ‘62 Swivel Tongue Cylinder
(33-081-129)
tern Part No, Serlal No. Or Yr. Description Qiy.
25 33-061-024 Cylinder, 3 x & Hydraulic ki
28 07-059-003 Hose, 3/8 x 100" 2
27 05-050-013 Elt, 1/2" 8Y 1
28 21-058-002 Linion Restrictor 1

15
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FRAME ASSEMBLY
(2-RHow and 4-Row)

USED ON 4--ROW
LEFT SIDE ONLY.

QTY.
1ITEM PART NO. SERIAL NO. OR YR, PESCRIPTION 2R aR
1 33-080-332 {1989- } Frame Assembly, Lt. 1 —_
33-080-286 {1989- ) Frame Assembiy, Lt. 4R — 1
2 33-0B0-333 {1989- ) Frame Assembly, Ft. 1 —_
33-080-287 {1989- ) Frame Assembly, Ft. 4 — 1
3 33-080-217 {1988- ) ‘BB Crossmember - Front 1 e
33-080-283 (1989 } Crossmember — Front 4R v k]
4 33-080-214 (1988- } '88 Frame Brace 1 —
33-080-289 (1989- )] Frame Brace 4R — 1
5 33-080-250 (1988- ) Cover Rear Weldment 1 —
33-080-354 {1989- } Cover Rear Weldment, 4R — 1
6 33-080-216 {1988- } ‘88 Crossmember - Rear i —
33-080-291 (1989- } Crossmember — Rear, 4F —_ 1
7 33-080-215 (1988- } Brace — Rear Weldment 1 e
43-080-290 (1988- ) Brace — Rear Weldmam, 4R - 1
a 33-027-431 (1988- ) Cover — Front 1 —
33-027-592 (1989. ) Cover — Front, 4R —_ i
9 33-080-226 (1988- } Frame Cover Weldment 1 e
33-080-304 {1989- ) Frame Cover Weldment, 4R — 1
10 33-626-023 (1987~ ) Shaft Concave Pivot 4 —_
33-026-143 (1989- } Shaft Concave Pivot, 4R — 4
11 33-080-101 (1987- } Cross Brace 1 1
i2 33-080-222 {1988- ] Lever-Spring-Lower 5] B
13 70-010071 Jdam Nut, 716 & 3]
14 33-027-342 (1987- } Inspection Cover 6 6
15 70-010081 Jam Nut, 3/8 14 14
16 15-081-025 (1987- ) Down Pressure Spring 6 [
15-057-034 (1987~ } Bpring Plug 8 6
15-050-094 (1987- } Down Pressure Spring 6 B
t7 68-010250 Hex Nut, 1/2 4 4
18 33-024-085 {1987- ) Collar Thd. Concave Pivot 2 2
19 66-010250 Lockwasher, 1/2 4 4
20 68-010150 Hex Nut, 3/8 18 30
3-94 18




aTy,
iTEM PART NO. SERIAL NO., OR YR. DESCRIPTION 20 4R
21 48-0901150 Capscrew, 3/8 x 1-114 G. 5 PIt’d 4 16
22 4B-090100 Capscrew, 378 x 1 G.5 Pit'd 4 4
23 33-050-104 (31987 ) "UTNUL, 14 12 12
24 48-090043 Capsecrew, 5/16 x 3/4 G.5 Pi'd 10 12
25 48-090090 Capscrew, 318 x 3/4 G.5 Pit'd 4 4
27 48-090210 Capscrew, 3/8 x 2-1/4 3.5 10 6
28 48-090592 Capscrew, 1/2 x 1-1/4 (3.5 Pit'd 4 4
29 54-010178 Setscrew, 3/8 x 4 6 B
30 48-090555 Capscrew, 7116 x 4 4] ]
31 58-020100 : Machine Screw, 14 x /2 12 12
32 54-010100 Selscrew, 3/8 x 3/4 So. Hd. 2 2
33 T2-010025 l.ocknut, 5/16 10 12
35 62-G10160 Flatwasher, 3/8 6 26
36 66-010150 Lockwasher, 3/8 22 34
37 33-050-031 (19087- ) Klick Pin w/Chain & Cotter Pin 8 8
38 33-027-034 (1987- } #1 Cylinger Batfle 1 e
33-027-487 (1989- ) #1 Cylinder Batfle, 4R — i
39 48-090240 Capscraw, 3/8 x 2-3/4 e 2
40 33-080-420 (1990- ) Concave Adj. Weldt 2 2
41 11-050-024 {1990- ) Shield Spring 2 2
42 54-010170 Setscrew 3/8 x 1 2 2
43 68-010200 Hex Nut, 7116 4 4
44 48-090220 Capscrew, 3/8 x 2-1/2 Grd. 5 Pit'd 4 2
45 33-026-198 Pivot #7 Concave 2 2
46 33-027-685 Brace Frame 2 ]

#1, 2, and #3 @VLEN@E@ CONCAVE GROUP
(2-Row and 4-Row)

lhTa -
t] .
S ’Jl;! )y
\\\\ \%\\N!,Cﬁ ryy

8) AL HARDWARE 15 THE SAME,
UNLESS NOTED OTHERWISE, %

aTy.

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION 2R 4R
1 33-080-335 {1989- ) #1 Cylinder Concave Weldment 1 -
33-080-331% {1989- )] #1 Cylinder Concave Weldment, 4R — 1

3 33-027-043 (1987- } #2 Cylinder Concave 4 -
33-080-339 {1989- ) . i #2 Cylinder Concave Weldment, 4R e 1
4 33-027-044 (1967- ) #3 Cylinder Concave 1 -
33-080-340 {1989. )} #3 Cylinder Concave Weldment, 4R — i
5 52-050019 Carr. Screw, 5/16 x 1-1/4 23 26
5] 52-050010 Carr. Screw, 5/16 x i 1 9
7 668-010100 Locknut, 5116 24 28
8 68-010100 Hex Nut, 5/16 24 28
9 62-010050 Flatwasher, 516 24 28

17 8-94



#4, 5, & and #7 CYLINDER CONCAVE GROUP
(2-Row and 4-Row)

QTY.
TTER PART NO. SEATAL MNO. OR YA, DESCAIFTION 2R 4R
1 35-080-058 987- )] #4 Cylinder Concave 1 oy
3-080-258 989. ) #4 Cylinder Concave, 4A - 1
2 3-080-059 987- 1 #5 Cylinder Concave 1 -
3.080-929 1589. ) 45 Cylinder Concave, 4R o 1
a 3-080-059 1987 ) #6 Cylinder Cancave 1 b
3.(:80-329 4989, } #6 Cylinder Concava, 4R — 1
Pl 3-080-060 1987 1 #7 Cylinder Concave 1 e
3-080-330 (1989- ) #7 Cylinder Concave, 4R — 1
ary.
FTEM PART MO, SERIAL NO. OR YR. DESCRIFTION 28 AR
1 33-024-034 {1987- ) Bar 1 e
33-024-13% {1988 ] Bar, 4R — 1
Z 33.027.078 {31997 ), Clip h (%] 14
3 23-050-0085 {1987- 1 Spring 10 19
4 72-010051 Locknut, 3/8 MVY. { insert 10 14
3 AB-G20210 Gapscranwy, 378 x 2-1/4 e 14
k] 48080450 Capscraw, 716 x 2 1 1
7 £2-010150 Flatwasher, 7/16 i 1
8 72-B100675 Locknut, 7146 1 1
) 33-026.028 {3987- ) Stripper Bushing i1 1
19 48-090595 Capserew, 12 x 1-1{2 i 1
i1 £2-010208 Flatwagher, 1/2 t 1
12 £6-010250 Lockwasher, 1/2 i 1
88 STRIPPER HANDLE ASSEMBLY
{33-081-054)
QTY.
STEM PART HO. SEAIAL RO. Of VA, BESCAIPTION 2R 4R
13 33000219 {1968 } Siripper Handle Assembly 1 3
14 33-026-100 {1988-18990) Siripper Handle in 1 1
33-026-191 {1991- 1 Stripper Handlz Pin — 1
15 33-050-064 {1968 )] Spring ~— 1/2 ¥ 112 i 1
16 33.050-063 {1988.1950) 38 Push-On Fastenar 1 1
#7.050-008 (1961~ } Spirot Pin, 178 x 3/4 — 1
# 8 STRIPPER HANDLE ASSEMBLY
{33-081-097)
afy,
TEM PART NG, SERIAL MO. OR YR. DESGRIFTION 2R 4R
17 33-680-41¢ {1989-1290} Stripper Handle Assernky i 1
14 33-026-100 (198B-15840} Stripper Handle Pin b 1
33-026-191% (1981 } Stripper Handle Pin - 1
15 33-050-054 {1988 } Spring — 12 x 1-1/2 1 1
16 35-6560.663 {1988-1990} 318 Push-On Fastenor i 1
17-050-008 {1991- 1 Spirot Fin, 1/8 x 314 — 1

1

8
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MNO. 3 & NO. 4 CYLINDER GROUP

(2-Row and 4-Row)

.f-'-'iol

\

@K

(Be©
2R 4R

FTEM PART NQ. |SERIAL NO.ORYR. DESCRIPTION #3 [ #4 | #3| #4
1 33-0B0-165 {1987- )] #3 Cylinder End 213}~
33-080-166 {(1987-1994) #4 Cylinder End - 21 ~1(3)
33-080-577 (1995- D) #4 Cylinder Hub 3

2 33-080-220 (1988- } #3 Cylinder Center Support LR e
33-080-221 {1988- } #4 Cylinder Center Suppori 111 -=1=

3 33-024-020 (1987- } Cylinder Bar #2 . 5151 —-1~-
33-024-144 (1989- ) 4R Std. Cylinder Bar, "B" —-1—-151]56

4 33-024-021 {1987- } Cylinder Bar #1 515 —~1 -
33-024-143 {1989- ) 4R Std. Cylinder Bar, "A" -1~ 515

5 33-026-018 {1987- ) Shait ~ #3 Cylinder 1
33-026-146 {1989- } Cvlinder Shaft, #3, 48 e e B O
33-026-048 {1987~ ) Shaft — #4 Cylinder — i
33-026-147 {19892-1994) Cylinder Shaft, #4, 4R el i el R 0 B

33-026-260 {1995- ) Shait, 4R #4 — =t ~i1
6 33-027-24% (1987~ ) Clip Spring 5015070170
7 33-050-004 {1287~ ) Spring 50150170170
8 48-020520 Capscrew, 7/16 x 2-1/2 30130130 30
9 62-010150 Flatwasher, 7/16 30| 30|30} 30
10 72-010075 {ocknut, 7/16 30130130130
11 48-090240 Capscrew, 3/8 x 2-3/4 5015017070
12 62-010100 Flatwasher, 3/8 50150170] 70
13 72-010051 Locknut, 3/8 w/Nvylon Inseri 50150170170
14 33-026-087 (1987- ) Key, 3/8 x 2-1/2 2121212
15 54-010250 Setscrew, 1/2 x 1 2121212
16 54-010253 Setscrew, 1/2 x 1-1/4 2121414
17 70-010100 Jam Nut, 1/2 41416186
18 02-051-038 {1987- ) G-85 MSB 4-H Flange 41 —-1414
03-051-024 {1989- } #72 MSTR 3-H Flange -~ 41 = 1(4)
19 33-051-002 {1987- ) 1-3/4 B Bearing 21~1212
33-051-001 (1989- } 1-7/16 B. Bearing ~12| =12
20 52-050125 Carriage Screw, 1/2 x 1-1/4 8/ —-181[8
52-050035 Carriage Screw, 3/8 x 1 —16]—~1(6)
21 66-010250 Lockwasher, 1/2 Bl—~i8I8
66-010150 Lockwasher, 3/8 ~ | 61 ~1(6)
22 68-010250 Hex N, 1/2 81~1818
68-010150 Hex Nug, 3/8 - | 61~ |(6)
6-95 20




NO. 5, NO. 6, & NO. 7 CYLINDER GROUPS

(2-Row and 4-Row)

(&N

. 28 48

IvEM PART MO, | SERIAL NO. OR YR. DESCRIPTION #5 #& | #F L #5 | #8 #7
1 33-080-167 (1987- } #5 - #7 Cylinder End 2 2 2 3 3 3
2 33-080-018 (1987~ ) Bar Support, Cyl. 1 i 1 — — —
3 33-024-020 f1g987- ) Cylinder Bar #2 2 2 2 — ] - ] -
33-024-144 {1989- ) 48 Sid. Cylinder Bar *B" — e — 2 2 2

4 33-024-02% (1987- } Cylinder Bar #1 2 2 2 — — —
33-024-143 (tese- ) 4R Sid. Cylinder Bar “A” e T 2 2 z

5 33-026-019 (1987- ) Shaft, 5, 6, & 7 Cyl. 4 1 U T T
33-026-148 (1989- } Cyl. Shafi, 5, 6, & 7 4R s — — 1 1 1

6 33-027-249 (1987- ) Chip — Spring 20 20 20 | 28 26 | 28
7 33-050-023 {1987- ) " Spring, Rear Cylinder e —_ 20 - -— 28
33-050-004 Spring Cylinder 20 20 — 28 28 —

3 48-090520 Capscrew, 7/16 x 2-1/2 8 8 8 12 12 12
o 62-010150 Flatwasher, 7116 8 8 8 12 12 12
LY 72-010075 Locknut, 7716 ] 8 a 12 12 12
11 48-090240 Capscrew, 3/8 x 2-3/4 20 20 20 28 28 28
12 62-010100 Flatwasher, 3/8 20 20 20 28 28 28
13 72-010051 Locknut, 3/8 Nylon Insert 20 20 20 | 28 28 28
i4 33-028-087 (1987- ) Key, 378 x 2142 2 2 2 2 2 2
15 54-010250 Setscrew, 1/2 x 1 4 4 4 2 2 2
16 54010253 Setscrew, 1/2 x 1-1/4 2 2 2 4 4 4
17 70-010100 Jam Nut, 1/2 6 6 6 B 6 6
18 03-051-024 {1987- } #72 MSTH 3-H Flangs 4 4 4 4 4 4
19 33-057-001 {1987- ) 1-7/16 B. Bearing 2 2 2 2 2 2
20 52.050035 Carriage Screw, /B x 1 G 6 & G [ [
21 66-010150 Lockwasher, 3/8 6 3] 6 & 6 &
22 68-01015¢ Hex Nut, 3/8 8 8 6 § 5] 6

21 8-93




PAN AND ECCENTRIC SUPPORT ASSEMBILY

(2-Row and 4-Row)

Ty,

IEM PART NG. SERIAL ND. OR YH. DESCRIFTION 2R 48
1 33-080-020 (3987 } fan Frame 4 —
33-030-438 (1990 i Pan Frame, 4R, 90 — 1

2 33-080-021 (1987- } Yoke Assembly 1 s
33-080-437 (1998- 3 Yoke Assembly 80 — 1

3 a3-081-009 {1987 1 Hanger Assembly, Pan 2 2
33-081-109 {1980~ 1 Hangar Ass'y Pan, 90 — 2

J3-450-015 {1987- } Bushing, Rutber Pivot 2 2

33-050-303 {1980 )] Bushirg, Rubber Pivot — 2

4 33.081-013 (1987~ 1 Hanger Assembly, Lt 1 1
33050-015 {19B7- 3 Bushing, Rubber Pivot i 1

5 33.081-014 (1967- ) Hanger Assembly, Rt 1 1
33050-015 (1987 1 flushing, Rubher Pivot 1 1

(3] 33024092 (1887- 1 Spacer ke )
7 33-080-303 {1989 1 Push Rod €nd {Long) 2 2
B 33-081-07¢9 (1989- ) Push Rod End, 89 2 2
33-050-015 {1987- ] Bushing, Rubber Pivot 2 2

9 33-080-302 {1988- ) Push Rod Ad}. Stud - '88 2 2
10 33.026-105 {1988 ) Pan Shaft, '88 i —
33.026-178 {1930 ¥ Pan Shaft, 4R — 1

1% 33-026-033 £1987- ) Pan Shaft -~ Front i -
33-026-128 (1988- } Pan Shaft -~ Front, 48 = 1

12A 33-091-016 (i8gy. ) Pan Bearing Support Assembly 2 -
33-050-G15 {1987- 1 Bushing, Aubber Pivot 2 P

12B 3-081-106 {1980- 1 Pan Bearing Support Assembiy fowed 2
33.080-436 {19%0- H Fan Bearing Support Weldment et 2

32051028 Needle Brg. 7/8 B. e 2

02-050-005 Grease Fitling 1/4.28 ot 2

33-050-108 Ring, 1-5/8 Int. Retaing - 4

13A 33081104 (1890~ ) Eccentric Bushlng & Brg. Assembly -~ 1980 1 -
33-057-01G {1890 } Eccentric Bro. Housing — 1590 1 —

33-051-031 {1490- ) 1-3/4 B, Brg. 1 —

02-050-005 {1290. ] 114 .— 28 Grease Filting 1 —

33-050-098 {1990 )] Snap Ring 1 —

138 3-051-030 {1980} 1-314" Piiow Buaring et (2
3-051-038 £1991- ) 1-3/4" B Eccentric Brg. '91 - 3

13C -051-038 {1991- ) 1-3/4" B Hanger Brg. "91 — 1
14 33.027-156 {{1887- 1 Pan Floor, Front k3 _
43-027-598 § {1988 Pan Floor, Front, 4R — 1

15 33.027-324 (1987 Pan Floor, Rear 1 —
33-027-535 (1988- Pan Fioor, Rear, 4R - 1

16 33-050-003 (1987 Pan Saal 2 2
17A 33:083-463 {1990- ) Eccentric Shalt Assembly, 28 1 o
17B 33-080-433 {1990 ) Eccentiic Shaft Assembly, 4R —_ 1
8 33-080-063 {1987~ )} Eccenlsic Support 1 o
33-080-439 {1950- )] Eceentric Support, 4R - 1

18 27-026-015 {1967- 1 lKey, 3/8 x_1-5/8 4 1
20 33-051.004 (1987- 1 t-1/16 Piffow Bearing Asserbly 1 —

6-95 22




PAN AND ECCENTRIC SUPPORT ASSEMBLY

Qry.
1TEM PART NO. SERIAL NO. OR YR. DESCRIPTION 20 4R
21 33-051-005 (1987- ) 1-3/16 Pillow Bearing Assembly 2 2
22 33-060-025 (1987- ) Pan Seal — Front i —
23 33-080-538 {1987- ) Divider — L1. 1 1
24 33-080-539 (1987- ) Divider — Rl 2 2
25 33-050-099 {1990- ) Tine Spacer 25 35
26 33-023-218 [tB57- 1} Tine Support - Botlom 1 -
33-023-307 {1989- } Tine Support — Botlom, 4R m 1
27 33:-060-024 {1967- 3 Separator Tine 24 34
20A 33-051-001 {1987- )} 1-7116 B. Bearing i —
288 33-051-002 (1990- ) 1-3/4 B. Baating e 1
29A 03-051-024 (1987- ) #72 MSTR 3-H Flange 2 -
298 02-051-038 {1990- 3 G-85 MSB 4-H Flange — 2
30 52-030100 Carriage Screw, 5/16 x 3/4 14 14
31 52-05001% Carriage Screw, 5/16 x 3-1/4 46 5
32 S5B-020102 Ad. Hd, Screw, 1/4 x 374 35 28
33 48-680170 Capscrew, 3/8 x 1-1/2 4 —
a4 54-010171 Setscrew, 3/8 x 1-1/4 Sg. Hd. 2 3
35 48-091000 Capscrow, 5/8 1 3 G 2
36A 48-084750 Capscrew, 1/2 x 3-1/2 2 —
368 48.031048 Capscrew, 5/8 x 3-1/4 — 6
37 48-090592 Capscraw, 12 x 1-1/4 8 ]
38 23:059-005 {1880- ) Hose, 174 x 36-1/2 Lg. — 1
39 62-010050 Flalwasher, 5116 8 16
40 66-010100 Lockwasher, 5/16 67 72
. 68-010108 Hex Mut, 5/18 87 72
42 68-010150 Lockwasher, 3/8 7 4
43 68-010950 Hex N, 3/8 7 4
44 62-010010 Fiatwasher, 1/4 35 26
A5 52:050020 Carriage Screw, 516 x 1-1/2 2 2
46 33-050-029 (1987- 3 U Nt 14 35 26
47 62-01020¢ Flatwasher, 1/2 10 10
48 66-010250 Lockwasher, 1/2 4 12
49 68-010250 Heax Nut, 1/2 14 12
50 66-010300 Lockwasher, 5/8 8 10
51 68-010300 Hex Nut, 5/8 6 4
52 33-059-004 (1990- ) Hossg, 1/4 x 43 Lg. — 1
53 7G-010G50 Jam Nut, 3/8 10 11
54 48-090596 Capscrew, 1/2 x 1-3/4 4 [
55 48-081050 Capscraw, 5/6 x 3-1/2 o 2
56 62-010250 Flalwasher, 5/8 2 8
57 54010170 Setscrew, 38 x 1 Sq. M. a 4
58A 52-050035 Carriage Screw, 3/8 x 1 3 —
588 52-050128 Carr. Sc, 1/2 x 1-1/4 e 4
59 4B-090435 Capsgeaw, 5716 x 2 ] 5
60 ©8-010350 Hex Nut, 34 LH. 2 2
61 68-010351 Hex Nut, 374, RH. 2 2
62 72-040050 Jam Locknut, 5/8 — 2
63 15-026-003 {1987- ) Linkage Bushing 7 7
654 70010140 Jam N, 5/8 2 2
85 48-200030 Capscrow, 5/8 x 3-1/4 Grd. 8 NF 1 —_
66 72:010110 Lockaut, 5/8 NF 1 —
67 33027513 (1989 ) Corner Panej 2 2
&8 48-080585 Capscrew, 1/2 x 1-1/2 1 2
B89 62-010150 Flatwasher, 716 [ 33
70 48-010650 Capstrow, 3/4 x 1-1/2 Grd. 2 Plain 1 —
71 62-010300 Flatwashar, 3/4 1 -
72 66-010350 lLockwasher, 3/4 1 -
73 48-091600 Capscraw, 7/8 x 3 Grd 5, Pit'd ?
74 33-024-186 (1880- ) Spacer, Pan Brg. — 4
75 72-040070 Lock N, 7/8 Jam - 2
76 33059003 (1999- 3} Hose Adapter - 2
77 54-0102585 Setscrew, 1/2 x 1-1/2 - 4
78 70-0101G0 Jam Nut, 1/2 — 4
79 33-027-728 Eccentric Brg. Shield - 1
g0 33-023-461 Shield Cap (4R} — 2
B1 48-090336 Capscrew, 3/8 x 5-1/2 — 4
az 62-010100 Flatwasher, 3/8 e 4
83 72-020050 Locknut, 5/8 — 4 ]
B84 33-050-126 Seal & Carrier Ass'y. — 1
85 33-051-040 Bearing Seal & Cap - 2
a5 33-050-128 End Clasura e 1
87 33-056-036 Forsheda Seal — 3
88 33-056-037 Gasket — Shield — 3
B89 33-051-041 1-3/4 Eccentric Locking Collar = 1
90 33-056-130 Scraws — 18
91 33-050-125 1/8" Pine Adapter o 1
92 62-020040 Flatwasher, 5/8" SAE o 4
23 8-94




STEMMER TOP AND BOTTOM
(2-Row and 4-Row)
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STEMMER TOP AND BOTTOM

aTv.
ITEM PART NO, SERIAL NO.ORYR. | DESCRIPTION 2R 4K
1 33-080-225 {1988- ) Stemmer Top — '88 1 -
33-080-320 {1989- } Stermmer Top, 4R - 1
2 33-080-073 (1987- Sternmer Bottorn 1 -
33-080-317 (1989- } Stemmer Botiom, 4R - 1
3 33-026-101 (1988- ) Shaft-—Stemmer Saw 2
33-026-137 (1989- } Shaft—Stemmer Saw, 48 - 2
4 33-050-013 (1987- ) Saw-—Stemmer 80 112
5 33-024-063 {1987- ) Spacer—Saw 82 10
G 48-080100 Capscrew, 3/8 x 1 4 4
7 70-010250 Jam Nut 17 4 4
8 33-023-007 {1987- } Stemmer Slats 39 57
2] 33-026-006 {1987- ) Stabilizer Rod i -
33-026-134 (1988- ) Stabilizer Rod, 4R - 1
i0 33-026-106 (1988- ) Stemmer Shafi—88 1 -
33-026-136 { 19891990 Stem mer Shaft, 4R - (1)
33-026-192 (1991- ) Stemmer Shaft~4-5 91 - i
11 33-081-011 (1987-1990) Hanger Assembly—Rear 4 {2}
33-081-115 {1991~ 1 Hanger Assembly-—Rear 91 ~ 2
33-050-015 {1987-1980) Bushing, Rubber Pivot 2 (2)
33-050-103 (1991- ) Bushing, Rubber Pivot — 2
12 33-081-012 (1987-1920) Support Assembly—Stemmer 2 (2}
33-081-116 {1991- ) Support Stemmer~'91 — 2
33-050-015 (1987-1990) Bushing, Rubber Pivot 2 {2)
33-050-103 {199%- } Bushing, Rubber Pivot - 2
13 33-081-010 (1987-1990) Hanger Assembly, Front 2 (2)
33-081-114 {1991~ ) Hanger Assembly, Front - 2
33-050-015 {19687-1990) Bushing Rubber Pivot 4 {4)
33-050-103 {1991- ] Bushing Rubber Pivot - 4
14 33-081-018 (1987- } Rod End Assembly 2 2
33-050-015 {1987- } Bushing, Rubber Pivot 2 2
15 33-027-390 (1988-1992) Stemmer Floor— 'B8 (1) —
33-027-537 {1989-1990} Stemmer Floar, 4R - {1
33-080-48% {1991-1992) Stemmer Floor Weld't, 1991 - )]
33-027-791 (1993- ] Stemmer Fir. 4-Row 1 {1)
33-027-792 {1993- ) Stemmer Fir. 2-Row 1 (2}
16 54-010256 {1987-1091) Setscrew, 1/2 x 1-3/4 (2} {(2)
17 33-051-006 (1987~ ) 7/8" Piliow Bearing 4 4
18 33-050-022 {1987- ) Seal Stemmer e 2
18 70-010140 Jam Nut, 5/8 2 2
20 48-091000 Capsecrew, 5/8x 3 2 2
21 66-010300 L.ockwasher, 5/8 10 6
22 68-010300 Hex Nut, 5/8 4 5]
23 62-010250 Flatwasher, 5/8 6 6
24 48-090985 Capscrew, 5/8 x 2-3/4 2 -
25 48-080595 Capscrew, 1/2 x 1-1/2 4 4
26 66-010250 Lockwasher, 1/2 4 4
a7 68-010250 Hex Nut, 1/2 4 4
28 54010255 Setscrew, 1/2 x 1-i/2 4 4
28 70-010100 Jam Nut, 1/2 2 4
30 48-040060 Capscrew, 5/16 x 3/4 4 4
31 52-050010 Carriage Screw, 5/18x 1 Grd 5 82 117
32 66-010100 Lockwasher, 5/16 88 121
33 68-010100 Hex Nut, 5/16 86 121
34 62-010010 Flatwasher, 1/4 14 14
35 48-090036 Capscrew, 5/16 x 1 6 3]
36 48-090170 Capscrew, 3/8 x 1-1/2 8 8
37 62-010100 Flatwasher, 3/8 i2 12
38 66-010150 Lockwasher, 3/8 12 12
39 68-010150 Hex Nut, 3/8 iz 12
40 72-010025 Locknut, 5/16 5] &
41 58-020101 Rd. Hd Screw, 1/4 % 5/8 14 14
42 33-050-029 (1987- )] “U-Nut, 1/4 14 14
43 33-027-376 {1987- ) Spacer, 1-1/2 x 5-3/8 2 2
44 62-010050 Flatwasher, 5/16 8 9
45 48-090984 Capscrew, 5/8 x 2-1/2 2 2
46 72-020050 Locknut, 5/8 i 2
47 68-010450 Hex Nut, 1 4 4
48 66-010600 Lockwasher, 1" Ext Tooth 4 4
49 48-091048 Capscrew, 5/8 x 3-1/4 2 4
50 48-080210 Capscrew, 3/8 x 2-1/4 Grd. 5 PIt'd - 4
51 72-010050 Locknut, 3/8 Grd "B” Pit'd - 4
* Use ltem 43 With front set of Sternmer Saw Bearings (33-081-003)
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CONVEYOR GROUP
(2-Row)

ITEM PART NG. SERIAL NO. OR YR, DESCRIPTION QTY.
1 33-027-293 {1987- ) Duct Suppont 1
2 33-050-071 (1988- ) Delivery Duct Stud 2
5 33-080-231 (1988- ) Duct Weldment '88 1
4 48-080036 Capserew, 5/16 x 1 Grd. § Pit'g 4
8 4B8-090100 Capscrew, 3/8 x 1 Grd. 5 Pit'd 2
6 68-010100 Lockwasher, 5/16 4
7 62-010050 Flatwasher, 5/16 8
] 68-010100 Hex Nut, 5/16 4
9 66010150 i.ccikwasher, 3/8 3]

10 62-010100 Flatwasher, 3/8 12
11 68-010150 Hex Nut, 3/8 10
‘88 AUGER TROUGH ASSEMBLY
(2-ROW) (33-081-056)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTy.
12 33-027-415 (1988- ) Hopper Hanger 1
13 33-080-032 (1987- ) Auger, 2-FRow 1
14 33.080-086 (to87- }) Bafile — Front 1
15 33.026-004 (1987- ) Shaft, Augsr Ri. 1
16 33-080-239 {1988- } Trough Support, 2-Row 1
17 33-080-029 {1987- ) Batfle Fear 1
18 15-050-011 (1988- ) Swivel Screw, 516 2
18 33-026-112 } (t988- ) Hopper Bafile Hinge Pin H
20 33-050-077 {1988- ) 1/4" Push-On Fastener 4
21 33.080-232 (1988 ) Door — '88 1
22 10504102 (1987- ) Hopper Latch 1
23 33-080-234 (to88- } Bafite, 2-Row 1
24 33-026-014 (1987- ) Shaft Auger Lt, 1
25 58-020300 (1988-1891} Thumb Screw, 516 x 1/2 Pit'd 1
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FTER PART NO. SERIAL NO. OR YA. DESCRIPTION ary,
26 03-051-021 {1987- Bearing 2
27 (14-G51-002 (1987- ) Bearing Flange 4
28 33-080-233 (1988- ) Hopper Lid '88 1
29 33-080-235 (1988- ) Auger Trough 1
30 33-080-238 (1988- ) Hopper 1
31 62-010050 Flatwasher, 5/16 PR'd 4
32 72-010025 Locknut, 5/16 Grd. "'8" 2
33 58-020400 Machine Scraw, 1/4 x 112 3
34 66-010100 Lockwasher, 5/16 4
a5 66-010100 Hex Nut, 516 B
35 58.-020102 Machine Screw, 1/4 x 3/4 28
37 62-010100 Flatwasher, 1/4 32
a8 66-010050 Lockwasher, 1/4 33
3g 68-010050 Hex Mut, 1/4 a3
40 72-010020 Lock Nut, 1/4 Grd. "A” 2
41 48-090210 Capscrew, 3/8 x 2-1/4 Grd. 5 4
42 72-010050 Lock Nul, 3/8 4
43 48-090005 Capscrew, 1/4 x 5/8 2
44 72-010100 Lock Nut, 1/2 2
a5 66-016150 Lockwasher, 3/8 6
46 48-040060 Capscrew, 5/16 x 3/4 4
47 68-010150 Hex Nut, 3/8 5
48 62-010100 Flatwasher, 3/8 3
49 48-090100 Capscrew, 3/8 x 1 8
50 58-020050 Machine Screw, #10 - 24 x 1/2 2
51 66-010025 Lockwasher, #10 2
52 68-010025 FHex Nut, #10 2
54 62-010200 Flatwasher, 1/2 2
55 33.027-732 (1992- ) Plate, Adjusting -~ 4-Flow 1
56 33.080-491 {1992- ) Damper Control Flod 1
&7 18-050-068 (1992- ) 120 % 2-3/8" Hair Pin Cotter 1
63 15-026-003 {(1687- ) Linkage Bushing 2 .

PLASTIC LINERS (NOT SHOWN)
{2-Row)

FTEM FART RO, SERIAL NO. OR YA. DESCRIFTION QTY,
58 33-027-966 Liner, 2R Delivery Duct 1
59 33-027-965 Liner, 2R Tank Duct 1
50 33-027-749 Liner, Air Lift Fan i
63 33-027-756 Linar, Hopper 1
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DOUBLE DUCT CONVEYOR GROUP

(4-Row)}
1989-1993

88 AUGER TROUGH ASSEMBLY

(33-081-094) (Machines prior to 1994)

FTEM PART NO. SERIAL NO. OR YHA. DESCRIPTION QTY
1 33-080-379 Auger 1
2 33-080-401 Rear Auger Baftie 1
3 33-027-628 {1989-1990) Flow Extension Plate (1}

33-027-752 (1991- } Auger Trough Extension {1}
33-027-769 (1992- } Extension, Auger Trough 1
4 33-080-232 Hopper Door, '88 1
5 33-080-233 Hopper Lid, '88 1
8 33-080-376 Hopper Baffle Weld't. 1
7 33-080-380 (1989-1980) Auger Trough {1)
33-080-503 {1991- ) Auger Trough Weld'l. 1
B 33-080-464 Hopper, 1990 1
9 33-080-381 (1989-1980) Trough Support (1)
33-080-505 (1991- ) Trough Support 1
10 33-026-004 (1987- ) Shaft Auger, Bt 1
11 33-026-160 {1989- ) Siub Shaft — Auger 1
12 33-027-489 Front Baffle Ear 1
13 33-027-669 Front Auger Balffig 1
14 33-027-629 Auger Access Cover 1
15 33-027-566 (1989-1990) Hopper Hanger M
33-080-506 (1991- ) Hopper Hanger 1
16 31-060-102 Hopper Latch i
17 33-050-077 14" Push-On Fastener 4
18 03-051-021 1" Ext. Brg. w/Collar 2
18 04-051-002 52 MST Stamgping 4
20 33-050-045 Adjustable Draw Laich 3
21 48-090037 Capscrew, 516 x 1-1/4 Grd. 5 Pit'd 3

B-94
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ITEM PART NO. SERIAL NO. OR YR. NESCRIPTION Qry
22 33-050-097 Wing Nut, 1/4 -— 20 2
23 48-090005 Capscrew, 1/4 x 5/8 Grd, & Pit'd 2
24 48-040060 Capscrew, 5/16 x 3/4 Grd. 2 Pit'd 6
25 48-080100 Capscrew, 3/8 x 1 Grd, 5 Plt'd 6
26 48-080210 Capscrew, 3/8 x 2-1/4 Grd. 5 Plit'd 4
27 58-020102 Machine Screw, 1/4 x 34 Pit’d 44
28 58-020050 #10 - 24 x 1/2 Round Head Machine Screw 2
29 18-050-068 Hair Pin, 1/8 x 2-1l4 1
30 58-020400 Machine Screw, 1/4 x 1/2 3
31 62-010010 Flatwasher, 14" 58
32 48-090034 Capscrew, 5/16 x 1/2 Grd. 5 Pit'd 2
33 62010050 Flatwasher, 516 Pit'd 18
34 66-010025 Lockwasher, #10 Pit'd 5
35 66-010050 Lockwasher, 1/4 Pit'd 49
36 58-010100 Machine Screw, #10 x 3/4 RD. HD, 3
37 66-010100 Lockwasher, 516 x Pit'd 8
a8 66-010180 Lockwasher, 3/8 Pi'd 8
38 68-010050 Hex Nut, 1/4, Plit'd a7
40 68-010020 Heax Nut, #10 — 24 Pli'd 5
A1 68-010100 Hex Nwt, 5/16 4
42 68-010150 Hex Nut, 3/8 6
43 72-010020 Lock Nut, /4 Grd "“A" Plt'd 2
44 72-010025 Lack MNut, 5/16 Grd “B" Pit'd 3
45 72-010050 Lock Nut, 3/8 Grd "B’ £it'd 4
46 62-010100 Flatwasher, 3/8 Plt'd 6
47 33-026-165 Hopper Bafile Hinge Pin 1
48 38-027-732 (4R} Adj. Piate 1
49 33-080-491 Damper Control Rod 1
50 33-024-177 {1989- ) Divider Pipe 1

DELIVERY DUCT ASSEMBLY
(4-Row) {33-081-111) {(Machines prior {0 1994)
-

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION Qry
51 33-080-465 {1990- ) Delivery Duct, 4-R 1
52 15-050-011 (1989- } Swivel Screw, 5/16 x 2-1/2 2
53 66-010100 Lockwasher, 5/16 2
54 68-016100 Hex Nut, 5/16 2
55 52-060035 Carr, Sc, 38 x 1 G.5 Pit'd 2
56 62-010100 Flatwasher, 3/8 Pit'd 2
57 66-010150 Lockwasher, 3/8 Pit'd 2
58 68-010150 Hex Nut, 3/8 Pit'd 2
59 48-090C05 Capscrew, 1/4 x 5/8 1
60 62-010010 Flatwasher, 1/4 1
&1 66-010050 Lockwasher, 1/4 1
82 68-010050 Hex Nut, 1/4 1

FULL LINER KIT (NOT SHOWN)
33-082-007 (4-Row) (Machines prior to 1994)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTY
63 33-027-749 Liner, Air Lift Fan 1
64 33-027-756 Liner, Hopper 1
65 33-027-757 Liner, Rear Delivery Duct 1
686 33-027-758 Liner, Frent Delivery Duct 1
67 33-027-758 Liner, Rear Tank Duct 1
68 33.027-760 Liner, Front Tank Duct 1
69 52-0500160 Screw, 5%y x 1 NC Carr Gd. 8. PIL 44
70 62-010050 Flawwasher, 51%,¢" Standard Ph. 44
71 66-010100 Lockwasher, 5%, Regular Pit. 44
72 68-010100 Nut, 5% NG Hex Pit. 44
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SINGLE DUCT CONVEYOR GROUP
(4-Row)
33-081-171
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MAIN FAN ASSEMBLY

(2-ROW & 4-ROW)

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION ZSTIR
1 [33-080-624 HOUSING, 2R MAIN FAN 11 -
33-080-553 ( -2005) HOUSING, 4R MAIN FAN - | (1)
33-070-335 (2006- ) HOUSING, 4RNB MAIN FAN - |1
2 |33-080-049 (1987- ) MAIN FAN, 2R 1] -
33-080-314 (1989- ) MAIN FAN, 4R - |1
3 |33-027-091 (1987- ) CUT-OFF, 2R MAIN FAN 1| -
33-027-529 (1989- ) CUT-OFF, 4R MAIN FAN - |1
4A 133-027-692 (1990- ) ADJ. FAN SHROUD - HALF FT 2 | -
4B 33-027-693 (1990- ) ADJ. FAN SHROUD - HALF R. 2 | -
5 |33-027-707 (1990- ) ADJ. FAN SHROUD - | 4
6 |33-027-351 (1987- ) ACCESS COVER, MAIN FAN 111
7 |33-026-010 (1987- ) MAIN FAN, 2R SHAFT 11 -
33-026-141 (1989- ) MAIN FAN, 4R SHAFT - |1
8 133-023-194 (1987- ) SPACER BEARING 2 |2
9 133-051-007 (1987- ) PILLOW BEARING, 1 11/16” 2 [ 2
10 |33-050-030 (1987- ) WOODRUFF KEY, #1210 2 | 4
11 [27-026-015 (1987- ) KEY, 3/8 X1 1/4 111
12 148-090625 CAPSCREW, 1/2 X2 1/1 4 | 4
13 |58-020102 MACHINE SCREW, 1/4 X 3/4 14 | 14
14 148-090005 CAPSCREW, 1/4 X 5/8 G5 PLT 2 |2
15 |33-050-029 (1987- ) “U”-NUT, 1/4 6 | 6
16 |166-010050 LOCKWASHER, 1/4 10 [ 10
17 166-010250 LOCKWASHER, 1/2 4 [ 4




QTY

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION SR 4R
18 [62-010200 FLATWASHER, 1/2 4 | 4
19 168-010050 HEX NUT, 1/4 8 |8
20 |168-010250 HEX NUT, 1/2 4 | 4
21 |54-010253 SETSCREW, 1/2 X1 1/4 SQ HD 4 18
22 |70-010100 JAM NUT, 1/2 4 18
23 [33-023-513 FAN BRACE, LT 1] 1
24 133-023-514 FAN BRACE, RT 111
25 148-090150 CAPSCREW, 3/8 X1 1/4 4 | 6
26 |62-010100 FLATWASHER, 3/8 4 |16
27 166-010150 LOCKWASHER, 3/8 4 16
28 168-010150 HEX NUT, 3/8 4 | 6
29 [33-050-097 WING NUT, 1/4 2 |2
30 |72-010020 LOCKNUT, 1/4 2 |2

SCREEN AND TAILBOARD
(2-ROW & 4-ROW)
QTY

ITEM | PART NO |SERIAL NO OR YR DESCRIPTION SRR
1 or 33-050-081 (1989- ) PEANUT CHAFFER W/2 1/4 SPACE, 2R 1| -

33-050-007 PEANUT CHAFFER W/1 5/8 SPACE, 2R 1] -

oR 33-050-082 (1989- ) PEANUT CHAFFER W/2 1/4 SPACE, 4R - |1
33-050-083 (1989- ) PEANUT CHAFFER W/1 5/8 SPACE, 2R - |1

2 |33-080-175 (1987- ) TAILBOARD, 2R 1] -
33-080-319 (1989- ) TAILBOARD, 4R - |1

3 |33-080-174 (1987- ) LINK 112
4 133-080-173 (1987- ) SUPPORT 112
5 148-040060 CAPSCREW, 5/16 X 3/4 219
6 |66-010100 LOCKWASHER, 5/16 819
7 | 78-020049 FLANGE WHIZ LOCKNUT, 5/16 112
8 |72-010025 LOCKNUT, 5/16 1] 2
9 |52-030100 CARRIAGE SCREW, 5/16 X 3/4 3| -
10 |68-010100 HEXNUT, 5/16 3| -




AIR LIFT FAN ASSEMBLY
(2-Row and 4-Row)

ITERM PART NO. SERIAL NO. OR YR, DESCRIPTION 2R anv. 4R
1 33-051-003 (1987- ) Bearing 2 2
2 33-023.247 (1988- ) Duct Clamp 2 —_

33-023-318 (1988- ) Duct Clamgp, 4R e 2

3 33-050-065 (1988- } A.L. Fan U™ Boli 3 —

33-050-080 (198%- ) AL. Fan “U” Boll, 48 — 3

4 33-026-035 (1887- ) Flanga 1 1

5 33-080-243 (1958- } Quter Fan Mounting Angle 1 1
& 33-080-241 (1988- ) A.L. Fan Plate Weldmant 1

33-080-336 (1989 ) A.L. Fan Plaie Weldment, 4R — 1

7 33-026-011 (1987- ) Shaft, Fan 1 —_

33-026-150 {1988- ) Shaft, Fan 4R - 1

8 33-080-186 (1987- ) Hub, AL, Fan 1 1

9 33-080-242 {1988- ) Fan Cover, 88 1 —

33-080-338 {1989- ) Fan Cover, 4R — 1

10 33.027-417 {1988- ) A.L. Fan Blade 6 e

33-027-562 {1989. ) A.L. Fan Blade, 4R — 5]

11 48-090595 Capscrew 1/2 x 1-1/2 Grd. 5 Plt'd s 4

12 33-027-418 {1988 ) AL, Fan Side '88 2 —

33-027-563 (1989- } A.L. Fan Side, 48 . k4

13 48-090036 Capscrew, 516 x 1 12 14

14 33-053-016 (1987- } idler, Sheave, VC-7.3" 2 2

15 33-053-038 (1987-1990} Bushing wiHdw. {1} (1)

16 33-653-037 (1987- } Sheave A.L. Fan 1 e

33-053-068 {1990- ) Sheave 106.5-1B — 1

17 70-010051 . Jam Nut, 3/8 2 4

18 62-010050 Flatwasher, 518 8 12

19 33-080-240 (1988- } A.L. Fan Support 1 —_

33-080-337 (1989. ) A.L. Fan Support, 4R — 1

20 48-090043 Capscrew, 5/16 x 3/4 12 e

48-080100 Capscrew, 3/8 x 1, Grd. 5 P. — 12

21 72-010025 Lock Mut, 5/16 12 —

72-010050 Lock Nut, 3/8 — iz

23 62-010200 Flatwasher, 1/2 5 7

24 66-010250 Lockwasher, 1/2 3 4

25 68-010250 Hex Nut, 1/2 3 4

26 62-010100 Flatwasher, /8 18 18

27 66-610150 Lockwasher, 3/8 16 16
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ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 2R an 4R
28 68-010150 Hex Nut, 3/18 16 16
E 48-090170 Capscrew, 376 x 1172 6 6
30 68-010100 Hex Nut, 5/18 14 14
B x| €6-010100 Leckwasher, 5116 14 14
33 68-010300 Hex Nut, /8 4 4
34 66-010300 Lockwashor, 5/8 2 2
| kL] 48-090185 Capscrew, 3/8 x 1-3/4 4 4
36 33-050-082 (1987- ) Woodrutt Key, #808 {1/4 x 1) 2 2
37 54-010170 Setscrew, 3/8 x 1 2 2
38 48-040065 Capscrew, 5116 » 1 Grd. 2 Pit'd 2 2
39 33-080-207 (1967- } Shisld, Air Lift Fan 1 1
40 33-023-397 (1989- ) AL Fan Brace 1
AXLE ASSEMBLY
(2 Row)
ITEM FART NO. SERIAL NO. OF YR. DESCRIFPTION QFY.
1 33-080-097 (1987- ) Axte Assembly 1
2 48-091100 Capscrew, 58 x 5 G.5 Pit'd 2
3 48-0910860 Capscrew, 5/8 x 4 G.5 Plt'd 2
4 48-090595 Capscrew, 1/2 x 1-1/2 G.5 Pit'd 4
5 48-090150 Capscrew, 3/8 x 1 114 Grd. 5 Plt'd 4
6 82.010100 Fiatwasher, 318 8
7 62-010200 Flalwasher, 1/2 2
8 68-010150 lockwasher, 3/8 3
9 66-010250 l.ockwasher, 1/2 4
19 66-010300 Lockwasher, 5/8 4
1 68-010150 Hex Mut, 3/8 8
12 68-010250 Hex Mut, 1/2 4
13 68010300 Hex Mut, 5/8 4
14 33-058-008 (1987- ) Stud Nut, 5/8 16
*15 33-05C-016 (1987- } Spindle 2
*16 33.061-017 o7 ) Inner Gup 2|
*17 33-051-018 {1987~ } Inner Cone 2
* 15 33-056-007 {1907- ) Seal 2
kg 02-061-007 (987~} Ouler Cup 2
*20 02-051-008 (1967- ) Outer Cone 2
* 21 33.058-007 (1987- ) Spindle Washer 2
* 92 — Spindle Nut, 1" 2
*23 76-010150 Spindle Cotter Pin, 3/16 x 2 2
*24 33-058-004 (1587 ) Stud 16
* 25 33-058-005 (1987- ) Dust Cap 2
*26 33-058-006 (1987- ) Hub 2
27 33.058-003 {1987- } Tire, 11.26 — 24 2
: 28 33-058-002 ($987- ) Rim, W 10 H — 24 4 ]
.Makes up Hub & Spindle Assembly (33-058-001)
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AXLE ASSEMBLY
(4-Row)

ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION QTY.
1 33-080-292 {1989-1992) 4-Row Axle Weidment {1
53-080-541 (1993 ) Axle, 4R 1
2 33-0890-294 (1289- ) Tandem Weldment, Ri 1
33-080-523 (1291- ) Tandem Weldment, L1, 1
3 33-058-009 {1989- ) 4-Row Muh & Spindle Assembly 4
4 33-058-002 (1989- ) Rim, W10 H-24 4
5 33-0558-003 (1989- } Tire 11.256 — 24 4
6 33-051-023 {1989- } Bearing Cup (4.72 0.D.) 4
7 33-051-024 {1989- } Bearing Cone (2.95 B} 4
8 33-056-013 {1989 ) Seal Lip (4.72 0.0 4
9 48-091100 Capscrew, 5/8 x 5 Gird. 5 Plt'd 8
10 72-020050 Locknut, 5/8 Grd. ''C" 8
11 48-090595 Capscrew, 1/2 x 1-1/2 Grd, 5 P. 8
12 66-010250 Lockwasher, 1/2 10
13 £8-010250 Hex Nut, 1/2 10
14 48-090150 Capscrew, 3/8 x 1-1/4 B
15 62-010100 Flalwasher, 3/8 12
16 66-010150 Lockwasher, 3/8 &
17 58-010150 Hex Nut, 38 5]
18 48-090750 Capscrew, 12 x 3-1/2 2
19 6B8-010500 Hex MNu, 1-1/2 2
20 70-010300 dam Nut, 1-1/2 2
21 33-058-008 {1989- ) Lug Nut, 5/8 32
* 22 33-050-136 {1989- ) Spindle, 4-Row Wheel 4
*23 33-0581-017 (1989- } inner Cup 4
* 24 33-051-018 (1980~ ) inner Cone 4
25 33-056-007 (1988- ) Seal 4
* 26 02-051-007 (1989- ) Outer Cup 4
* 27 02-051-008 (1989- ) Outer Cone 4
*28 33-058-007 (1989- ) Spindle Washer 4
*29 68-030100 Spindle Nut, 1" 4
*30 768-01G150 Spindle Cotter Pin, 3/16 x 2 4
*31 33-068-004 (1989- ) Stud 32
|_#*a2 33-058-005 {1989- } Dust Cap 2
33 33-058-006 {19809- } Hub 4
24 33-051-005 {1989- } 1-3/16 Piltow Bearing Assembly 1
35 62-010200 Flatwasher, /2 5
36 33-050-081 {1989- ) Grease Fitting 2
37 33-024-136 End Washer 2
38 33-059-004 Hose ¥ x 43" Lg. 1
39 33-059-003 Hose Adapter 1
40 . 62-010250 Flal Washer, /g 1

*Makes up Hub & Spindle (33-058-009) {For Repair Parts Galy)
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TANK GROUP
(2-Row)

ITEM PART NO. SERIAL NO. OR YH. BESCRIPTION Ty,
33-080-160 (1987- } Tank Weigment 1
B 33-080-300 (gas.} Door, Tank i
3 33-080-104 (is87- ) Frame, Tank — Front P
4 33-080-105 (1987- } Frame, Tank — Rear 1
5 33027173 (oar. ) Lip, Outer — Front 1
6 33.027174 (eer. ) tip, Culer — Rear 1
7 33027-172 (1987- ) Lip - Outside 1]
8 33-023-119 {1987- ) Cross Brace 2
9 33-080-156 (1987- } Duet — \ipper 1
10 33080155 (1987- ) Dirt Screen 1
11 33-G80-23C {1ga8- ) Dust Cover ]
KT 48-090650 Capscrew, 1/2 x 3 Grl. § Pid 8
13 48-090100 Capscrew, 318 x 1 G.5 Pit'd 14
14 48-100530 Capscrew, 1 x 4 G.5 Pit'd 2
15 48-010050 Capscrow, 516 x 3/4 G.2 Pi'd 7
16 48-016100 Capscrew, 516 x 1 G.2 Pit'd 4]
17 48-091375 Capscrew, 3/4 x 3 Grd. 5 Pit'd 2
18 52-030250 Carr. Screw, 3/8 x 1 Grd. 2 Pit'd 7
T 4B-080170 Capscrew 3/8 x 3-1/2 3
20 52-030150 Carr. Screw, 5/16 x 1 Grd.2 Pit'd &
21 62010050 Flatwasher, 5116 15
22 66-010700 Lockwasher, 5/16 25
23 68-010100 Hex Nut, 5/16 26
24 §2.010160 Flatwasher, 318 19
25 86010150 Lockwasher, 3/8 21|
25 88-010150 Fiex Nut, /8 21
27 62-010200 Fialwasher, 1/2 8
g $6-010250 Lockwasher, 1/2 P
29 68010250 Hex Nut, 1/2 8
a0 72.010150 Locknut, /4 ’ 2]
Y 72020125 Locknat, 1 Grd. "B 2|
32 33-080-187 (1987- } Lower Cylinder Pin 2
33 33.050-102 (1980- ) Tank Duct Liner, 1990 1
Y 33-024-084 Bushing — Hyd. Gyl P
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TANK GROUP
(4-Bow)
Machine prior to 1994

Sy

Ehseag

1TEM PART NO. SERIAL NO. OR YA, DESCHRIPTION aTy.
i 33-080-400 (1589~ } 4-Fow Tank 1
2 33-080-395 (1989- } 4-Aow Tank Lid 1
3 33-080-328 (1989- } 4-Row Tank Mounting Arm, Front 1
4 33-080-398 (1989- ) 4-Fow Tank Mounting Arm, Rear 1
5 33-080-381 (1989- ) 4-Row Lip Support Weldment, Li. 1
6 33-080-392 (1989- ) 4-Row Lip Support Weldment, Rt 1
7 33-080-396 (1989- ) 4-Fow Tank Lip 1
8A 33-023-369 (1989-1990) 4-Rew Cross Brace &)
88 33-080-480 (1991- ) Cross Tube Weld, 1
9 33-080-394 (1989- )] 4-Row Tank Rear Duct 1
in 33-080-155 (1989- ] Dirt Screen 4
11 33-080-393 (1989-1990) 4-Row Tank Front Duct {1}
33-080-519 (1991- ) 4-Flow Tank Front Duct 1
12 33-050-093 (1989-1991) Tank Rubber Liner (2)
12A 33-027-759 (1992- ) Liner, Tank Duect Aear 1
128 33.027-760 {1992- ) Liner, Tank Buct Front 1
13 33-080-386 (1988-1991) Top Cyl. Pin 4R (2)
33-080-527 {1992- ) Pin, (4R) 92 Top Cyl. 2
14 33-080-187 {1989-1591) L.ower Cylinder Pin {2
33-080-528 {1992~ ) Pin (4R} 92 Lower Cyl. 2
15 48-10060G {1989-1991) Capscrew, 1 x 5 Grd. 5 Pit'd 2
43-100610 {1992- } Capscrew 1 x 5% Grd. § 2
18 62-010370 Flatwasher, 1 2
17 72-020125 Locknut, 1 Grd. "B Pit'd 2
18 48-090850 Capscrew, 1/2 x 4 Grd. 5 PI{’¢ 12
19 62-010200 Flatwasher, 1/2 14
20 66-010250 Lockwasher, 1/2 12
21 68-010250 Hax Nut, 172 12
22 48-080170 Capscrew, 3/6 x 1-1/2 Grd. § Plt'd 2
23 48-080036 Capserew, 516 x 1 Grd. 5 Plt'd 18
24 48-080100 Capscrew, 3/8 x 1 Grd. 5 Pit'd 25
25 48-0380595 Capscraw, 1/2 x 1-1/2 Grd, 5 Pit'd 3
26 52-05G036 Carriage Screw, 3/8 x 1 Grd. 5 10
27 62-016050 Flatwasher, 516 Pit'd 32
28 62-010100 Flatwasher, 3/8 PIt'd a5
28 66-010100 Lockwasher, 518 30
30 66010150 Lockwasher, 3/8 36
N 68-010100 Hex Nut, 5/16 18
32 §8-010150 Hex Nut, 3/8 34
33 33-023-363 (1989~ ) 4-Aow Duct Lock Strap 2
34 33-027-645 (1989- ) 4-Aow Front Duct Mig. Flange, L1 1
35 33-027-6485 (1989- ) 4-Row Front Duct Mig. Fiange, Rl 1
36 52-050005 Carringe Screw, 5/16 x 3/4, Grd. 5 Plt'd. i2
37 72-010100 Locknut, 172 3
38 33-027-689 {1989~ } Adj. Air Deflactor 2
39 48-090185 Capscrew, 3/ x 1% Grd. 5 Pit'd 4
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SHEILD G ROUP Hydraulic Header Shields Group
(2-Row and 4-Row) .

YTEM PART NO. SERIAL NO. OR YA. DESCRIPTION ZR o 40
1 33-027-460 {1988- ) Lt. Front Shield, 2-Row 1 -
33-027-720 {1850- } Lt. Front Cover, 4-Flow — 1990 - 1
33-080-564 Shield, #1 Gylinder, Lt. (Hyd) — 1
2 33.080-267 {1988- ) Lt. Front Shield Support, 2-Row 1 —
33-080-468 {1988- ) Lt. Support Shield, 4-Row — 1
33-080-543 Brace, Shield {Hyd.} e 1
3 33-080-271 {1988- } Lt. Front Shield, 2-Row 1 e
33-0B0-402 {1985-1993) Li. Front Shiekl, 4-Row — (1)
33-080-776 {1994- ) Shield, L. Rear Support — 1
4 33-050-077 {1988- ) i/4 Push-on Fastener 5 <
5 33-026-068 (1987- ) Shield Fod — 25-1/2" 5 5
6 33-080-324 {1989- ) Shield Latch {Lt, Front) 1 1
7 33-080-277 (1988-1993} Lt. Rear Support 1 M
33-080-780 {1984- } Shield, Lt. Rear Support — 1
8 33-080-270 {1988- } L1, Rear Shield, 2-How 1 —
33-080-375 {1989-1883) Lt. Rear Shield, 4-Aow — {1)
N 33-0B0-779 {1984. ) Shield, Lt, Hear 4R o 1
g 33-080-323 {1989- ) Shield Latch {L1. Rear) 1 t
10 33-080-275 (1988- ) Ladder, 2-Row 1 —
33.080-373 {1989- ) Ladder, 4-Row — 1
i1 33-080-274 (1988- ) Ft. Rear Shield, 2-Row i —
33-080-374 (198%- ) At. Rear Shield, 4-Row — 1
12 33-080-268 (1988- ) Center Shield Support, Rt 1 1
13 33-080-273 {1988- ) At. Center Shield 1 1
14 33-080-269 (1988- H Header Shield Suppornt 1 1
18 33-080-334 (1989. } Header Shield, 2-Row 1 o
33-080-352 (1989~ } Header Shield, 4-Flow — k]
33-080-575 Header Shield, (Hyd.} — t
6 33-080-276 {1988 ) Pipe Shield, 2-Row 1 B
33-080-403 {1989- ) Pipe Shield, 4-Row — 1
33.080-582 Shield Front, (Hyd.) — 1
17 33-023-279 {1988- ) Header Latch, Upper 1 1
33-023-548 Header Latch, Upper {Hyd.) —_ 1
18 33-023-317 (1989- ) Header Latch, Lower, 1989 1 —
12 33-050031 (1987- } Klick Pin w/Chain & Cotter Pin i0 10
20 48-040080 Capscrew, 5/116 x 3/4 G. 2 Plt'd 3 —
48-040100 Capscrew, 3/8 x 3/4 G. 2 Pit'd - 3
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QTy.
| 1TEM PART NO. SERIAL NQ. OR YR. DESCRIPTION 2R 4R -I
|21 52-030150 Carriage Screw, 5/16 x 1 25 25
22 48-090100 Capscrew, 3/8 x 1 8 10
23 48-090185 Capscrew, 3/8 x 1-3/4 2 2
24 52-080035 Carriage Secrew, 3/8 x 1 1 —
;25 68-010100 Hex Nui, 5/18 28 25
26 68-010150 Hex Nut, 3/8 9 13
27 66-016100 Lockwasher, 5/16 28 25
28 668-010950 Lockwasher, 3/8 11 18
| 29 62-010050 Flatwasher, 5/16 25 25 |
30 62-01G100 Flatwasher, 3/8 3 9
31 33-050-068 (1988- ) Rod Clip 5 5
a2 58.020050 Machine Screw, 10-24 N.G. x 1/2 5 5 |
33 66-010025 Lockwasher, 10 Pit'd. 5 5
34 68-010020 Hex Mut, 10-24 N.C. Pit'd 5 5 |
35 33-080-524 (1990-1991) Header Shield, Lt. Side, 4-Row — (1
L. 33-080-533 (t992- ) Shield, i.ower Header — i
36 33-023-398 {1990- } Front Cover Support - a1
L 33-023-531 Latch, Upper Header (Hyd.) - ]
37 52-050018 Carriage Screw, 5/16 x 1-1/4 Grd. § — 2
38 38-090310 Capscrew, 3/8 x 3-3/4 G.5 Plrd — 2 1
39 33-080-535 Rear, Lwr. Header Shield - 1
REAR HOOD ASSEMBLY
(2-Row and 4-Row)
Ty,
ITEM PART NO. SERIAL NO. OR YH. DESCRIPTION 2R 4R
1 33-080-259 (1988- ) Rear Hood — '88 1 -
33-080-355 {1989- ) Rear Hood, 4R — 1
2 33-027-441 (1988- ) Hood Door — 88 2 2
3 58-020400 Machine Screw, 1/4 x 1/2 6 6§
4 66-010050 Lockwasher, 1/4 6 8
5 68-010050 Hex Nut, 1/4 & 6
6 52-050050 Carr. Sc. 3/8 x 2-1/4 Grd. § 2 2
PT 68-010150 Hex Nut, 3/8 2 4
| 8 66-010150 Lockwasher, 3/8 2 4
9 33-050-072 Latch Doot 2 2
10 58-010100 Machine Screw 10-24NC x 374 2 2
11 86-010025 Lockwasher, 10 2 2
12 68-070020 Hex Nut, 10-24NC 2 2
|13 52-050035 . Carr, Sc. 3/8 x 1 Grg. 5 - 2
14 62-010100 Flatwasher, 3/8 — 2

®
[Ga)
E



PEDESTAL SHAFT, 89
{4-Row)  (33-055-133)

{1990 Machines)

(2 qg
% e

ITEM PART NO. SERIAL NG, O Y, DESCRIPTION QTY
1 33.055.135 (1%90-  } Friction Ciatch (368114} i
3 33065077 (1589} Cross & Brg. Kit (312200) 1
3 Ferk, MB x 1 67.5 (0BA09Y) 1
4 33.055.002 feas. ) inboard Yoke (097127) 1
5 35055072 {1989, ) Spring Pin, 10 % 00 (304046) i
6 33.055-091 (19a9. } Proliie & Slub Shalt {387148) i
FRICTION CLUTCH
{33-055-135)
{1990 Machines)
TEM PART NO, SERIAL MO. OR YR, DESCRIPTION Qry

7 330857121 ggon. ) Selting Aing (367720) 1

B 33.085-122 Gago. Spring Pack (377674) 1

) 33-055-123 (1980, ) Frigtion Lining (177008} 4

1o 33.055.124 (1980- ) Drive Plate (367725 i

T 33.055.125 R Diive Piate (367726) 1

12 33.055-136 Gese ) Hub & Drive Plate W.A (183517) 1

13 33085127 (198G} Ring (367718} 1

14 33.055-128 1980 ) Flousing (161386} 1

5 - T Hex Nut, 16 {30401 1) 2

16 - Hex Bol, M16 % 100 {702354) ]

17 33085129 (1990- ) Bridge (310204} 2
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PEDESTAL SHAFT (1989)
(2-Row)  (33-055-063)

FTEM PART NO. SERIAL NO. OR YR, DESCRIPTION Q7Y
1 33-055-006 (1887- } Cross Journal Assembly {41206) i
2 33-055-097 (1989- H Girclip {338019000) ]
3 03-055-100 (1969- ) Grease Nipple (348004000} 1
4 33-055-025 {1987- ) Cuter Tube Yoke (204066851} 1
5 33-065-102 {1989- ) Flexible Pin (341042000) 1
& 33-055-130 (1989- ) Splined Shak (527859020) i
7 33-055-046 (1988- 1 Yoke (507060351) 1
8 03-055-098 (1939 } Push Pis Kit (403000001) 1
PEDESTAL SHAFT, (1991)
(4-Row) (33-055-150)
ITEM PART NO. SERIAL NO. OR YR, DESCRIPTION

1 33-055-156 Tube & Stub Shaft Ass'y.
2 33-055-157 Yoke, 1% - 6 Spline
3 33-055-158 Taper Pin, 134 — 6 Spline
4 33-055-006 Cross Journal Assembly
S 33-055-087 Cirglip
6 33.065-100 Groase Nipple "
7 33-055-102 Fexible Pin ]
8 33-055-025 Yoke, Outer Tube
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CONSTANT VELOCITY DRIVELINE (80°)
1000 RPM DRIVELINE
(33-055-065)

540 RPM DRIVELINE {2-ROW)

(33-055-064)

BONDIOL! & PAVESH

{1000 RPM)
(33-055-132)

1-3/4 - 20 DRIVELINE

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION QTY.
1 J3-055-095 {1289- } Yoke — 540 (573060375} 1
33-055-096 (1989- ) Yoke — 1000 {573063775) i
*33-055.144 {1990- ) Yoke 1-3/4 - 20 (573083875) 1
2 33-055-120 {1989- ) Cross & Journal (412060012 2
3 33-055-097 {1989- ) Circtip (338019000} 12
4 33-055-100 (1989- } Grease Nipple (348004000) 3
5 33-055-499 {1989- ) Central Body (511060051} 1
6 33-055.100 {1989. ) Yoke (215066854} L
7 33-055-101 {15989- 3 Grease Nippie (348017000) 1
| 8 33-055-102 (1989- 1 Fiexible Pin (341042000) 1
] 33-055-103 (1988- ) Cardan Tube (225270740) 1
10 33-065-104 {1289- ) Cardan Tube CM (245160740) 1
1 33-055-105 (1989- ) Flexible Pin {3410433000)
12 33-055-018 (1967- ) Inner Tube Yoke (204066852) ..
13 33-055-G06 {1957- ) Cross Journal Assembly (41208) 1
14 33-055-046 {+089- ) Yoke (507060351) 1
s 33-055-013 {1887- } Q. Bearing 6-7 (255060005} 1
16 33-055-106 {1989- } Safety Cone (254050005} i
33-065-107 (1988- ) Safety Cone (254050008) 1
17 33-055-108 (1985- } Safety Tube (236630680) 1
i8 33-055-109 {1989- ] Cm Safety Tube (236820680) 1
19 33-955-110 (1989- ) Satety Cone {517060003) 1
20 33-055-014 {1947- ) 1. Bearing {2550600086) 1
21 33-055-111 {1589- ) Complete Chain (252000001} i
22 33-055-112 {1989- } Ring Nut Dowels (255080351} 1
23 33-055-113 (1988- ) Complete Shell (517068051} 1.
24 33-055-114 {1989- ) Half Shatft (BES609191001) — 540 Tractor 1
33-055-115 (1989- } Half_Shait {8£5609191002) — 10CD Tractor 1
25 33-055-116 (1989- ) Half Shaft (8IR608121001) Implement 1
26 33-055-117 {1989- ) Half Safety Guard (4FES09101) 1
27 33-055-118 {1889- ) Half Safety Guarg (4F1602101) 1
28 33-055-119 (1989- } Safety Guard (AF0809101) 1
T Makes up 33-055-132
49 8-94
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1% 1600 RPM CV DRIVELINE (4R)

BONDIOLI AND PAVESI
13/ 1000 RPM CV DRIVELINE (4R)

(33-055-151)

(33-055-152)

QFY.
ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION ~1561 -152
1 33-056-162 Yoke With Bridge 1
33-055-205 Yoke With Bridge (573083775) i
2 33-056-163 Cross Journal Assy. {412080012) 2 2
3 33-055-226 Circlip (338023001} 12 12
4 03-055-100 Grease Nipple (348004060) 3 3
5 A3-055-165 Central Body (511080051) 1 ]
5 33-056-166 Yoke (215086854} 1 1
7 33-055-101 Grease Nipple [348017000) 1 1
8 33-055-167 Flaxible Pin [341054000) 1 1
9 33-055-194 Cardan Tube {224730810) 1
10 33-055-227 Cardan Tube (270690813) 1 1
i1 33-055-170 Flexible Pin (341055000} 1 1
12 33-085-171 Inngr Tube Yoke (204086861) 1 1
73 33-085-172 Cress Journal Assy (41208) 1 k
14 33-055-228 Yoke RS (572083761) 1 1
i5 33-055-174 Q. Bearing 8-9-10 {255080004) 1 j
16 33-055-175 Safety Cone {254080029) 1 1
17 33-055-176 Safety Tube (236640739} 1 1
18 33-055-177 Safely Tube (237005411} 1
33-055-195 Safety Tube (237005412} 1
19 33-055-178 Cone With Coliar (517080040) 1 i
20 33-055-17¢ 1. Bearing B-9-10 (255080006} 1 1
21 33-055-180 Complete Chain (252000005) 3 3
22 33-065-181 Ring Nut {(239006812) 1
23 33-055-182 Ring Nut Dowels (255080351) 1 1
24 33-055-183 Complete Shetl (517088051) 1 1
25 33-055-184 Complete Push Button 1
33-055-186 Complete Push Button (403000013) - 1
28 33-055-185 HUB (2400400861) 2
33-055-196 HUB ({240080061) 2
27 33-055-186 Complete Push Button {403000013) 1
03-055-088 Complete Push Button {(403000001) 1
el 33-055-189 Half Shaft, 1%-20 C.V. With Shield (8E5810191006) *
33-055-231 Hall Shaft, 13/5-21 C.V. With Shield {BES810191005) 1
3 33.-055-232 Half Shaft, 13/-21 With Shield (BIC810191001) - 1
33-055-201 Half Shaft, 18/,-21 With Shield (BICB10191002) 1 —
32 33-055-1H Half Safety Guard {4FE810106) 1
33-055-202 Half Safety Guard (4FE810103) 1
33 33-055-192 Half Safety Guard {4F18101086} 1
33-065-203 Half Safely Guard (4F1810105} i
34 33-065-193 Sately Guard (4F0B10107} 1
33-055-204 Safely Guard [4F0810106) 1
35 33-055-229 Sleave (240003551} 1 L
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13/g-21 STD. DRIVELINE
(33-055-160)

=
= O

FOR 33—055-160
DRIVELINE ONLY

]

3

1%-20 STD. DRIVELINE

(33-055-161)

11 ,
22 I 23
- —
&) (&)
20 21
N b
] A \ =
12 14 5 7
13 1 1
| 16
aTyY.
ITEM PART NOQ, SERIAL NO. OR YR. DESCRIPTION 160 -16%
1 02-055-043 Yoke, 13,-21 (507083751) 2 1
2 02-055-048 Cross Journal Assy. {41208) 2 2
3 33-055-154 Circlip (338023000) 8 8
4 03-055-100 Grease Nipple (348004000) 2 2
5 33-055-208 Quter Tube Yoke i 1
6 33-065-167 Flexibie Pin {341054000} 1 1
7 33-056-209 Female Tube (224730915) 1 1
B 33-055-210 Male Tube (224690923) 1 1
g 33-065-170 Flexible Pin (341055000) 1 1
10 33-055-171 Inner Tube Yoke (204086861) 1 1
1 02-055-044 Yoke, 1%-20 (807083851) - 1
12 33-055-013 O Bearing 6-7 (255060005) 1 1
13 33-055-218 Cone W/Collar-Tractor 1 1
14 33-065-211 Shield Tube-Tractor (235640844) 1 1
15 33-055-212 Shield Tube-tmp. (237005410) 1 1
18 33-055-178 Cone With Collar (517080040} i 1
i7 02-055-056 | Bearing 8-9-10 (255080006) 1 1
18 33-055-181 Ring Mut {239006812) 1 1
19 33-055-186 Complete Push Butten (403000013) 1 1
20 33-055-213 13%4-21 Tractor Half W/Shield 1 -
33-055-214 13%-20 Tractor Half W/Shield - 1
21 33-055-215 13/g-21 Imp. Hali W/Shield 1 1
22 33-055-216 Safety Shield Half-Tractor 1 1
23 33-055-217 Safety Shield Half-imp. 1 o]
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VINE SPREADER

2-Row
{33-082-002)

4-Fow

{33-082-005)

D

)?‘f)

QTy.

ITEM PART NO, SERIAL NO. OR YR. BESCRIPTION 2R 4R
1 33-023-227 {1988- } Beater Plate Reinf. Brace 4 4
2 33-023-228 (1988- H Center Brace, V.5, 1 1
3 33-024-116 (1988- ) Hoop Attachment Collar 1 —
33027679 (1989- ) vine Spreader Ciip — }

4 33-026-119 (1288- ) Horizontal V.S. Shatt 1 —
33-026-166 {1289 ) Vine Spreader Shafl o 1

5 03-026-042 {1988-1990) 174 % 1-9/16 Key 3 3
6 33-050-057 1198g- ] Vine Stripper Blade 4 4
7 03-051-021 {1988- 1 1'" Ext. Brg. w/Collar 4 4
8 04-051-002 {1988~ } 52 MST Stamping 8 8
9 33-053-052 {1988 ) 4-5/8 Dia. Sheave W/1-1/32 Bore 1 1
1 33-053-006 {1988- ) Drive Sheave 1 1
i1 33-053-051 {1988- ) 137.8 Pitch V-Belt 1 1
12 33-057-005 {1988- ) 1" Shaft Miter Gear 2 2
13 33-080-251 {1988- ) Vine Spreader Horiz. Weld 1 e
33-080-408 {1988 ) Vine Spreader Moriz. Weld — 1

14 33-080-252 (1988 ) V.8, Center Pivot 1 1
i5 33-080-255 {1988- ) V.8. Sheave Guard i i
16 33-080-253 {1988- ) Vine Striper Guard 1 —
33-080-408 (1989- ) Vine Skripar Guard — 1

17 33-080-254 (1988- ) Hoop Hali Assembly 2 e
33-024-171 (1989- ) Vine Stripper Guard - 2

18 48-090034 Capscrew, 5/16 x 1/2 G-5 PIt'd 4 ]
i9 48-090043 Capscrew, 5/16 x 3/4 G-5 PIt'd 12 12
20 48-090100 Capscrew, 318 x 1 G-5 Pit'd 10 6
21 48-080200 Capscrew, 318 x 2 G-5 Pit'd 10 10
22 54-010170 Seiscrew, 38 x 1 Sq. Hd. 2 2
23 54-D20010 (1989-1990) Setscrew, 3/8 x 3/8 Allen Hd. 43 (4}
03-050-078 (1991- ) Roll Pin, 5/16 x 1-3/4 2 2

24 62-01010C Flatwasher, 3/8 Plit'd 6 6
25 66-01HG0 Lockwasher, 5/16 PIt'd 18 15
26 66-010150 Lockwasher, 3/8 PIVd 24 24
27 68-010100 Hex Nut, 5/16 Pli'd 18 15
28 68-010150 Hex Mut, 3/8 Pit'd 24 24
29 70-010G51 Jam Mut, 3/8 Plrd 2 2
30 76-010180 Cotter Pin, 7/32 x 1-1/2 Plt'd 1 i
31 33-080-257 {1988- ) Air Lift Fan Guard 1 i
32 48-090036 Capscrew, 5/16 x 1 G-5 PI'd 6 ?
33 27-026-015 (1988- ) 3i8 x 1-1/4 Key 1 1
34 48-090170 Capscrew, A8 % 1-12 G5 P. e 4
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‘88 VINE HOLD DOWN KIT

2-Row
(33-082-003)

4-Row

(33-082-004)

™

<
[Ad
WA

Wy 4

i
1

14 p @ o
13 GEE  OOED~
i /
cLl @:&{,
o ; 6
9 ' ( TN =4
4-Fow Only
4 - ROW
* QTy.

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION 2R 4R
1 33-050-075 {1988- ) '88 Vine Hold Down Rad 15 33
2A 33-080-281 {1988- ) Vine Hoid Down Bri't. 1 e
28 33-080-405 (1989-1930) Vine Hold Down Support - {1
33-080-512 (1991~ ) Vine Hold Down Support, Lt. - i

33-080-513 {1881- ) Vine Hold Down Support, RL. — i

3 52-030150 5116 x 1 Carr. Ser. G-2 Plii'd 15 —
52-030160 5/16 x 1-1/4 Carr. Sc. G.2 — 37

4 52-030250 3/8 x 4 Carr. Scr. G2 Pit'd 3 —
52-030300 3/8 x 1/1-4 Carr. S¢. G.2 - 4

5 62-01005¢ 5/16 Flalwasher 15 33
6 66-010100 5/16 Lockwasher 15 37
7 68-0101C0 5116 Hex Nut 15 37
8 62-010100 3/8 Flatwasher 3 4
9 66-010150 3/8 lLockwasher 3 4
10 68-010150 3/8 Hex Nut 3 4
15 33-080-514 Vine Hold Bown Front Bar — 1

4-ROW HEADER COLLISION GUARD
(33-082-006)

ITEM | PART NO. SERIAL NQ. OR YR. DESCRIPTION QTY.
i1 33-023-380 {1988- ) Cotlision Guard t
12 48-090100 Capscrew, 3/8 x 1 (.5 Pltd 2
13 66-010180 Lockwasher, 3/8 2
14 88-010150 Hex Nut, 3/8 2




4-ROW HYDRAULIC HEADER

000000

0000

ITEM PART NO, SERIAL NQ. ORYR. DESCRIPTION QTy.
1 03-026-016 Key, 1/4 X 2 2
2 33-052-015 Idler, 80-15T 3
3 03-052-011 Sprocket, 60-15T 1
4 03-052-088 Bushing, P1 Taper W/1 1/4 Bore 1
5 33-052-070 Coupler, Qver-Running 1
2] 33-052-068 Sprocket, 60A20 Bolt i
7 33-052-065 Chain, RC-60H 148P 1
B 33-052-066 Chain, RC-60H 76P 1
9 33-024-057 Snacer 2
10 16-050-001 “U" Bolt 2
1 52-060374 Carriage Screw, 5/8 x 3-1/2 Grd. & Plt'd 2
12 62-010250 Flatwasher, 5/8 Pit'd. 10
13 50-080500 { -1993) Capscrew, 10-24 x 1-1/4 Socket HD 4

33-050-209 (1804- ) Boit Kit 1
14 66-010300 Lockwasher, 5/8" 5
15 50-080400 Capscrew, 5/16-18 x 3-1/2 Socket Hd. 2
16 68-010300 Hex Nut, 5/8 5
17 33-052-051 Sprockel, 6002822 i
18 70-010051 Jam Nut, 3/8 2
19 62-010200 Flatwasher, 1/2 1
20 33-061-067 Motor, 4-Row Hydraulic Head 1
21 33-059-012 Hose, Hydraulic z
22 33-059-021 Adapter, Hydraulic Hose 2
23 33-061-074 Vaive, 3500 PSI Relief 1
24 33-061-073 { -1903) Valve, Directionat Control (1}

33-061-081 (1994- } Valve, Directional Control 1
25 33-061-078 ( -1983) Manifold Control {1)

33-061-080 (1994- ) Mainford, '94 1
26 33-061-077 Switch, Pressure 1
27 33-061-079 Gauge, Pressure 1
28 33-061-075 Cartridge, Proportional Flow 1
29 33-080-554 Mount, 4-Row Motor 1
30 33-0583-084 Bushing, 1-3/8 Q1 Taper 1
3 48-0908625 Capscrew, 1/2 x 2'/2 Grd, 5 Pit'd. 4
33 33-080-615 Thrd. Rod, 1/2 1
34 33-023-567 Plate, |dler Drawbokt 1
a5 33-080-618 Boit, Idler 1
36 54-010173 Setscrew, 3/8x 2 1
37 54-010178 Selscrew, 3/8x 4 1
38 66-010250 Lockwasher, 1/2 4
39 68-010250 Hex Nut, 1/2 4
40 66-010100 L.ockwasher, 5/16 Pi'd. 2
41 68-010100 Hex Nut, 5/16 Pit'd. 2
42 48-080150 Capscrew, 3/8 x 1-1/4 Grd. 5 Plt'd. 6
43 66-010150 Lockwasher, 3/8 Pit'd. 6
44 6B-010150 Hex Nut, 3/8 Pit'd. 5
45 33-080-565 Header Tie 1
46 33-080-563 Fender, Lt 1
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4-ROW HYDRAULIC UPPER HEADER

ITEM PART NO. SERIAL NO. OR YA DESCRIPTION avy.
1 33-080-532 Idler Pivoy 1
2 33-080-201 Anchor, Tension Rod 1
3 33-080-205 Pipe Clamp Bracket 4
4 33-080-548 Output Shaft i
5 33-080-562 Mount, T-Box 1
6 33-080-345 Pivot Ass’y. 2
7 33-080-556 Support, L. Tongue 1
] 33-080-559 Support, Rt. Tongue 1
9 33-080-560 Support, Top 1

10 33-081-118 Arm, Main Drive ldler i
11 33-026-087 Key, /8 x 2-1/2 1
12 33-023-334 Shim, Lt. Shield Supp. 1
13 33-027-821 Cover, Inspaction (14 x 9%) 2
14 33-027-820 Cover, Inspection (9x8) 1
15 33-027-575 Cover, Cylinder 1
16 33-027-581 Bulkhead 1
17 33-027-778 Support, L. Shietd 1
18 33-027-779 Support, Rt. Shield 1
19 33-027-578 Support, Front G.B. Rt. ki
20 33-050-101 MNutsert, ¥4-20 7

6-85
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ITEM PART NQ. SERIAL NO. QR YR. DESCRIPTION Q@TY.
21 33-051-022 Quiput Shaft Brg. 1
22 33-053-004 Main Drive Sheave 10.4" 1
23 33-053-028 Taper Bushing, R1 -1-3/4" 1
24 33-054-041 Gear Box, 6R )
25 33-080-442 Brace Arm 1
26 33-081-137 Pump Brk1 Ass'y. {See Breakdown, Page 59) 1
27 33-081-134 Reservoir Ass'y. 1
28 33-053-081 Belt, B75K 1
29 33-053-077 Taper Bushing, SOS 1-3/4 1
30 33-063-078 Sheave, QD 18 9.4 1
31 33-061-082 Filter, And Base 1

33-061-085 Replacement Filter Oniy
32 03-026-016 Key, 1/4x 2 1
33 48-080100 Capscrew, 3/8 x 1 Grd. 5 Pit'd. 6
34 33-059-013 Hose, BM3K-1 OFJX90S-1 OFJX-62" 1
35 33-058-014 Hose, 16C4-20FJX-20FJX-22 5" 1
36 33-059-015 Hose, 4M3K4FJX-4FJX-64" i
37 33-059-016 Hose, 6CH-8FJX-6MB-18" 1
38 33-058-017 Hose, BCIT-1 OFJX-1 OFJX-34" 1
39 33-059-018 Hose, BCIT-10FJX-10FIX-78" 1
40 33-059-019 Adapter, 4MB-4MJ-80 2
41 33-059-020 Adapter, 8MB-8MJ-90 1
42 33-058-048 Adapter, 1T0MJ-16MB-80 2
43 33-059-023 Adapter, 20MB-20M.J-90 1
44 33-059-025 Adapter, 10MB-10MJ 3
45 33-059-027 Adapter, 20MB-20M.J 1
46 33-059-028 Adapter, 12MB-10MJ 1
47 33-080-029 Adapter, 20F X-20MJ-80 1
48 48-090592 Capscrew, 1/2 X 1-1/4 Grd, 5 Plt'd. 4
49 48-090595 Capscrew, 1/2 X 1-1/2 Grd. 5 Pitd. &
50 48-090595 Capscrew, 1/2 X 1-3/4 Grd. 5 Pitd. 4
51 48-090910 Capscrew, 5/8 X 1-1/4 Grd. 5 Pitd. 4
52 52-050048 Carriage Screw, 3/8 x 1-3/4 Grd. 5 Pit'd. 4
53 48-1004890 Capscrew, 1 x 3-1/4 Grd. & Pit'd. 2
54 52-050035 Carriage Screw, 3/8 x 1 Grd. 5 Plt'd. 21
55 52-050040 Carriage Screw, 3/8 x 1-1/4 Gird. 5 Pltd. 12
56 52-050140 Carriage Screw, 1/2 X 1-1/2 Grd. 5 Pltd. 11
57 52-050125 Carriage Screw, 1/2 X 1-1/4 Grd. 5 Pltd. 15
58 58-020401 Machine Screw, 1/4 x 5/8 6
59 62-010100 Flatwasher, 3/8 Plt'd. 21
60 62-010200 Flatwasher, 1/2 Pit'd. 27
51 62-020050 Flatwasher, 1" SAE Pli'd. 2
62 66-010150 Lockwasher, 3/8" PH'd. 47
63 66-010250 Lockwasher, 1/2" Pit'd. 38
64 66-010300 Lackwasher, 5/8" Pit'd. 4
85 66-010450 Lockwasher, 1" Pltd. 2
66 68-010150 Hex Nut, 3/8 Plt'd. 41
67 68-010250 Hex Nut, 1/2 Pit'd. 38
68 68-010300 Hex Nut, 5/8 Pit'd. 2
69 68-010450 Hex Nut, 1" Plt'd, 2
70 72-010100 Locknut, 1/2 Grd. "B* Ph'd. 1
7t 76-010100 Cotter Pin, 316 x 1-1/2 1
72 54010171 Setscrew, 3/8x1-1/4 3
73 70-010605% Jarn Nut, 3/8 3
74 48-090005 Capscrew, 1/4 x 5/8 Grd, 5 Plit'd. 1
75 66-010050 Lockwasher, 1/4 Pit'd. 1
76 33-023-531 Latch, Upper Header 1
77 48-090036 Capscrew, 5/16 x 1 Grd. 5 Pit'd. 1
78 66-010100 Lockwasher, 5/16 Pit'd, 1
79 68-010100 Hex Nut, 5/16 Pit'd. 1
a0 48-090150 Capscrew, 3/8 x i-1/4 Grd. 5 Pitd, 4
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4-ROW HYDRAULIC HEADER WIRING

TEM FART NO, SERLAL NG, OB YR DESCRIPTION QTy.
1 33-081-178 Harress, 14-7 Cable i
2 33-081.177 Harness, Box Cable 1
3 33-062-051 Block, Terminal 2
4 33-062-015 Holder, Fuse 2
5 33-062-936 Fuse, 3 Amp 1
& 33-062-014 fFuse, 5 Amp 1
7 68-010030 Kep Nut, #10-24 Plt'd. 14
8 48-090015 Gapscrew, ¥ x 1 Hex HD Grd. & PIt'dl. 4
9 66-010050 Lockwasher, ¥ Pit'd. 4
10 33-062-061 Header Control Box 1
8-94 58




PUMP BRACKET
(33-081-137)

EF———” Ci"’:*
[Ehat I

ITEM PART NO. | SERCIAL NO.OR YR, DESCEIPTION Qiy.
1 33-080-561 Bracket, Pump i
2 33-081-204 {(19956- b} Arm, Pivot Assy. 1
3 03-053-023 idler, 1 x5-1/2 1
4 33-053-079 Taper Bushing, SDS 7/8" i
5 33-053-080 Sheave, QD1B 5.6 1
6 33-050-143 1/4" Chain Shackle 1
7 33-061-071 FPump i
g 52-050140 1/2 x 1-1/2 Carriage G5 Pit. 2
10 66-010300 5/8 Lockwasher, PIL. 2
11 68-010300 5/8 Hex Nut, Pl 2
12 52-050374 5/8 x 3-1/2 Carr. Scr. Grd. 5 Pli. 1

13 62-010250 5/8 rlatwasher, Pit. 3
14 15-050-002 Spring, 1 x 7-1/4 Ext. i
15 66-010250 1/2 Lockwasher, Pt 2
16 33-024-057 Spacer, |dler 1
17 68-010250 1/2 Hex Nui, Pit. 2
18 48-090950 Capscrew, 5/8 x 2 G5 PR, 1
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The following is a kst of serial numbers tssued to our machines at the beginning of each
year. To determine when a unit was made, [ind the range within which the particular serial
number falls. It would have been produced between January | to December 31 of that year.

YEAR SERIAL NUMBERS
1985 27986-29695
1986 29696-31095
1987 31096-33234
1988 33235-35548
1989 35549-38496
1990 38497-41771
1991 41772-44466
1992 44467-47001
1993 47002-48750
1994 48751-51549
1995 51551-54262
1996 54263-56661
1997 56662-59465
1998 59466-62097
1999 62098-63986
2000 63987-65692
2001 ©65693-67340
2002 67341-68699
2003 68700-70482
2004 70483-72646
2005 72647-74866

2006 74867~



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING

Visit us at www.kelleymfg.com

MADE IN AMERI&?



